Hx

1 255098501001 3R 5h % %4 /DRIVE SYSTEM 1
2 255098501002 3R #h4fk (A 4%) /DRIVE AXLE 2
3 255098501003 7 3% 44 (ZC) /GEARBOX (ZC) 3
4 255098501004 # % % (ZC) /DIFFERENTIAL MECHANISM (ZC) 4
5 1255098501005 7 & 44 (HY) /GEARBOX (HY) 5
6 1255098501006 % i 3% (ZC) /DIFFERENT IAL MECHAN | SM(ZC) 6
7 255098501007 #J /S % % s /WHEEL ASSEMBLY 7
8 1255098501008 #2 4t #2444 /MOTOR INSTALLATION 8
9 255098501009 #: ) ¥ & & 223 /STEERING GEAR AND INSTALLATION 9
10 [255098501010 %% &4 & %% /STEERING BRIDGE AND INSTALLATION 10-11
11 [255098501011 4% 15 ik /STEERING CYL INDER 12
12 255098501012 J& 4% & 4 535 /SEAT COVER MOUNT ING 13-14
13 |255098501013 ful#a 43 SIDE PANEL INSTALLATION 15
14 255098501014 AL %k ¥ 223 /INSTRUMENT COVER INSTALLATION 16
15 1255098501015 -F-#7 % % =3 /BALANCE WEIGHT AND MOUNT ING 17
16 1255098501016 % JE & % /HYDRAULIG 18
17 1255098501017 % 3% ¥ vy 1R 4% o0 (= 8%) /MULT I -WAY REVERSING VALVE CONTROL (TWO) 19
18 1255098501018 % % vy IR 4% #h (=-3%) MULT I -WAY REVERSING VALVE CONTROL (THREE) 20
19 1255098501019 % #% ¥ vy 18] 4% 2L (W9 5%) MULT I -WAY REVERSING VALVE CONTROL (TOUR) 21
20 [255098501020 T A% h4a % & & 2% /WORK TANK INSTALLATION AND INSTALLATION 22
21 255098501021 % %% 3 &L /FRAME ASSEMBLY 23-24
22 |255098501022 4 TA 2R 3 BL/TOP _GUARD ASSEMBLY 25
23 1255098501023 %t L/FORK 26
24 1255098501024 ffi4tih&c/TILT CYLINDER 27
25 1255098501025 114 (A=E1142) /MAST (stand mast) 28
26 255098501026 Bt X %R (4 17148) /FORK ARM CARRIER (stand mast) 29
27 1255098501027 Azt ihfr (4RAE1T2R) /LIFTING CYLINDER (stand mast) 30-31
28 255098501028 11ZRAF &% (4R/EITZR) /SINGLE ADDITIONAL TUBE(stand mast) 32
29 1255098501029 % e’ #% (4R 17%2) DOUBLE ADDITIONAL TUBE (stand mast) 33
30 [255098501030 s Ao 5 (GRok 1142) 34
31 [255098501031 114 (H 4 4 A &) /MAST (two stage full free) 35
32 255098501032 % X % (# % 4 & ¥) /FORK ARM CARRIER (two stage full free) 36
33 1255098501033 4atefibdr (BB 4L AHITLE) /LIFTING PIPE (two stage full free) 37-38
34 [255098501034 A2 hsr (FK A AHITE) /LIFTING PIPE (two stage full free) 39-40
35 255098501035 1A FEH (HZ AL A EHIT1Z) /SINGLE ADDITIONAL TUBE (two stage full free) 41
36 [255098501036 A B R EH % (ZB4 AH) /Side shifter and pipeline installation(two stagg 42-43
37 1255098501037 MM E % (—ZB 4 ad) /(two stage full free) 44-46
38 255098501038 I 1Z (=% 4 8 H11%) /MAST (three stage full free) 47-48
39 [255098501039 (4 X 4) =484 AW Fork carrier (three stage full free) 49
40 1255098501040 4ifT&hsr (=42 A W) /Short lifting cylinder (three stage full free) 50-51
41 1255098501041 Az sthfr (=284 A d)/Lifting cylinder (three stage full free) 52-53
42 255098501042 [1&RAHEH% (=% 4 B HITZR) /SINGLE ADDITIONAL TUBE (three stage full free) 54
43 1255098501043 A% 5% & & ka3 (=88 A QW) /Side shifter and pipeline installation(three sta 55-56
44 1255098501044 ek (=44 8 H) /(three stage full free) 57-58
45 (255098501045 . % # %./ELECTRONIC 59-60
46 [255098501046 w2 4= %84+ /ELECTRONIC COMPONENTS—Inmotion & %4 61
47 [255098501047 . 4=%a 4+ /ELECTRONIC COMPONENTS—Curtis & 4 62
48 1255098501048 4= 284+ /ELECTRONIC COMPONENTS—Curtis—F & % 63
49 1255098501049 .40 4+ /ELECTRONIC COMPONENTS—ACM % 4 64
50 1255098501050 %%it’!; BATTERY 65-66




255098501001 2K 3h % %/DRIVE SYSTEM

FE/N0 #FE /SN LK Name HE/QTY| £&iE/Remark
1 252113510001 RN Drive axle 1
2 255013520005 2} 3 Gasket 1
3 910200200033 124TGB70. 1-M6x12-8. 8 Screw GB70.1 M6x12-8.8 2
4 910400500005 AN INPE GBI3-6 Spring washer gb93-6 2
5 255014010003 AR HEFIHDCS30B (7C) transmission(ZC) 1
5 252114010001 A5 3 A5HDCS30-00 (HY) transmission(HY) 1 P
6 910600100021 BlFE4S GB119. 2-8x25 Pin GB119.2-8x25 1
7 910400100007 SEHPE GB97. 1-10-200HV Washer GB97.1-10-200HV 12
8 910400500007 P GBI3-10 Spring washer GB93-10 12
9 910100400004 242 GB5786-M10x1. 25x30-8. 8 Bolt GB5786-M10x1.25x30-8.8 12
10 910300900002 26 GB6178-M20-8 Nut GB6178 M20-8 1
11 910400100009 SEHFE GB97. 1-14-200HV Washer GB97.1-14-200HV 5
12 910400500009 B GBI3-14 Spring washer gb93-14 5
13 910100200018 24 GB5785-M14x1. 5x120-10. 9 Bolt GB5785-M14x1.5x120-10.9 3
14 910600600037 FFO4Y GB91-4x40 Pin GB91-4x40 1
15 910400500012 W HE GBY3-20 Spring washer GB93-20 1
16 910400100012 SEHAE GBI7. 1-20-200HV Washer GB97.1-20-200HV 1
17 910100500006 24 tGB31. 1-M20x90-8. 8 Bolt tGB31.1 M20x90-8.8 1
18 910800100020 O [ 90x2. 65 0O-ring 90x2.65 1
19 920900100092 AL (WN) Motor(WN) 1
20 252198513251 R (AN Sensor(WN) 1
21 910100200019 242 GB5785-M14x1. 5x160-10. 9 Bolt GB5785 - M14x1.5x160-10.9 2
22 910100300053 2 AEGB5782-M12x45-8. 8 Bolt GB5782 M12x45-8.8 2
23 910400100008 SEHFE GB97. 1-12-200HV Washer GB97.1-12-200HV 2
24 910400500008 P B GR93-12 Spring washer GB93-12 2
25 255014022001 I The transition piece 1
26 252132010001 B oo 5y Electromagnetic brake 1




255098501002 3R #h#fk (F %) /DRIVE AXLE

FEE/NO A8 /SN LR Name ¥E/QTY| &iE/Remark
1 252198523501 s Bridge shell 1 ER
2 254198523503 LR Vent plug assembly 1
3 254198523504 7S S R I Hexagon socket plug 3
4 254198523516 {HEFSC100X125X12 Oil seal SC100X125X12 2
5 254198523515 il 7 44 P Bearing retainer 2
6 254198523514 7% 3021 3E Bearing 30213E 2
7 252198523513 Bl &32012 Bearing 32012 2
8 252198523502 B2 TC85X100X9 Framework oil seal TC85X100X9 2
9 252198523503 92 R} R Nut seat 2
10 252198523504 0B IS R Y Nut seat retainer ring 2
11 941100200014 ZAEMEx14-4. 8 Bolt M6x14-4.8 4
12 910400500005 W3 B GB9I3—6 Spring washer GB93-6 4
13 254198523520 LNl Hub bolt 16
14 252198523505 Ly Wheel hub 2
15 252198523506 Sk Half shaft 2
16 252198523507 St 3 Half shaft pad 2
17 253098526041 LN i Wheel hub nut 16



USER-
USER-:
255198523512


255098501003 % % 4 (ZC) /GEARBOX (Z0)

FE/N0 A8 /SN LK Name HE/QTY| £&iE/Remark
1 910100300036 BEAEM10 X 25 Bolt M10x25 4 ZC
2 910400500007 B 10 Spring washer 10 20 7
3 255098524050 #h 7&K 55 Y30H-09001 Bearing cap Y30H-09001 1 ZC
4 910800100032 ORI FE75X3. 1 O-ring 75%3.1 1 ZC
5 255098524051 Vidh 3 4 Y30H-09002A Gear shaft gasket Y30H-09002A AR ZC
5 255098524052 i - Y30H-09002B Gear shaft gasket Y30H-09002B AR 20
5 255098524053 Pk £ FY30H-09002C Gear shaft gasket Y30H-09002C AR ZC
5 255098524054 5 4l 28 H Y30H-09002D Gear shaft gasketY30H-09002D AR ZC
6 255098524055 Fe A 2H4-HDCSB30-01200 Body components HDCSB30-01200 1 ZC
7 255098524056 AR JEBIUA YQX25-01008 Lock plate of bearing seat YQX25-01 4 ZC
8 255098524023 [ 48 Tl K 32207 Bearing 32207 2 ZC
9 910700200021 TRVAER 76206 Bearing 6206 2 7
10 255098524057 Hi%HDCSB30-04000-1 Axis HDCSB30-04000-1 1 ZC
11 255098524058 XU i #HDCSB30-03000-1 Duplicate gear HDCSB30-03000-1 1 ZC
12 910100300039 B2 M10X40 Bolt M10X40 2 ZC
13 910100100125 B2 M10X100 Bolt M10X100 12 7
14 910100300034 IEFe M10X16 Bolt M10X16 2 ZC
15 255098524059 HEHRHDCS25-03001 Link stopper HDCS25-03001 1 ZC
16 255098524060 ##1 2HDCSB30-01002 Case cover HDCSB30-01002 1 ZC
17 255098524042 I ER K 6306 Bearing 6306 1 ZC
18 255098524010 0% 25X2. 65 O-ring 25X2.65 2 ZC
19 255098524061 4HDCSB30-03003 Axis HDCSB30-03003 1 ZC
20 910700200023 RVEREIR 6208 Bearing 6208 1 ZC
21 255098524062 24} 55 HDCSB30-02002 Seal cover HDCSB30-02002 2 2
22 255098524063 HBHHDCSB30-02001-1 Input axis HDCSB30-02001-1 1 ZC
23 910700200024 RVAER IR 6209 Bearing 6209 1 ZC
24 910600100029 AL 44 10X24 Pin 10X24 2 7C
25 255098524044 FLE PR 85 Cip 85 1 ZC
26 255098524064 JMEITGA 45X85X10 HDCSB30-01003 | Oil seal TG4 45X85X10 HDCSB30-01| 1 7




255098501004 % 5% % (ZC) /DIFFERENT |AL_MECHANISM (ZC)

B /NO %5 /SN EA G Name ¥ &/QTY| #&¥E/Remark
1 910700200026 TRV ER K621 1 Bearing 6211 2 7C
2 910300200002 BEREMI0X 1. 25 Nut M10x1.25 12 ZC
3 255098524064 i [ 8T YQX25-10009 Gear rim lock YQX25-10009 6 2
4 255098524065 T 2 28 7EYQX25-10009 Left differential housing YQX25-10009 1 ZC
5 255098524066 4TS 5 Bl VQX25-10004 Planetary washer YQX25-10004 4 ZC
6 255098524067 17 B 5 #YQX25-10005 Planet gear YQX25-10005 4 ZC
7 255098524068 T HYQX25-10003 Universal joint pin YQX25-10003 1 ZC
8 255098524069 B YQX25-10007 Half shaft gear YQX25-10007 2 ZC
9 255098524070 - 2 JB YQX25-10006 Half shaft washer YQX25-10006 2 2C
10 255098524071 H EE A 7EYQX25-10002 Right differential housing YQX25-100( 1 ZC
11 255098524072 i BIHDCSB30-05001 Gear ring HDCSB30-05001 1 2
12 255098524073 Wi Bl YQX25-10008 Gear ring bolt YQX25-10008 12 ZC




255098501005 7% % 4 (HY) /GEARBOX (HY)

5 /N0 #i83/SN ZHR Name $&®/QTY| &VE/Remark
1 910100300036 BEAEM10 X 25 Bolt M10x25 4 HY
2 910400500007 B 10 Spring washer10 20 HY
3 252198521401 17K 25 HDCS25-09 Bearing cap HDCS25-09 1 HY
4 910800100032 0FIPE 75X 3. 1 O-ring 75%3.1 1 HY
5 252198521402 5 I EHDCS 2510 Tooth shaft adjustment pad HDCS25-| AR HY
6 252198521403 2 /KHDCS30-07 Shell HDCS30-07 1 HY
7 252198521404 i1 7K EHDCS 30-08 Bearing pedestal HDCS30-08 4 HY
8 252198521405 B E-HDCS25-13 Lock plate HDCS25-13 HY
9 252198521406 JEAHDCS30-12 Bolt HDCS30-12 HY
10 255098524023 [ 4 75 T 7K 32207 Bearing 32207 2 HY
11 910700200021 R ER 7K 6206 Bearing 6206 2 HY
12 252198521407 Y #62HDCS30-03 Gear2 HDCS30-03 1 HY
13 252198521408 %6 3HDCS30-04 Gear3 HDCS30-04 1 HY
14 910100300039 2 FAM10X40 Bolt M10X40 2 HY
15 910100100125 ZAEM10X100 Bolt M10X100 12 HY
16 910100300034 2 FM10X16 Bolt M10X16 2 HY
17 252198521409 & ARTARHDCS25-06 Location-plate HDCS25-06 1 HY
18 252198521410 A 5HDCS30-02 Case cover HDCS30-02 1 HY
19 255098524042 R ER K 6306 Bearing 6306 1 HY
20 255098524010 0%I[E 25X2. 65 O-ring 25X2.65 2 HY
21 252198521411 —##HHDCSB30-05 Biaxial HDCSB30-05 1 HY
22 910700200023 TRVEEREE 6208 Bearing 6208 1 HY
23 252198521412 i £ EC32X5 Cover EC32X5 2 HY
24 252198521413 H A\ EHDCSB30-06 Input axis HDCSB30-06 1 HY
25 910700200024 I EREK 6209 Bearing 6209 1 HY
26 910600100029 [l K4 10%24 Pin 10*24 2 HY
27 255098524044 LA 85 Cip 85 1 HY
28 252198521414 3 TC45X85X10 Oil seal TC45X85X10 1 HY




255098501006 % 5% % (ZC) /DIFFERENT |AL_MECHAN I SM (ZC)

5 /N0 4fg/SN ZHR Name $&®/QTY| &VE/Remark
1 910700200026 R ER 6211 Bearin 6211 2 HY
2 910300200002 BEREMI0X 1. 25 Nut M10x1.25 12 HY
3 252198521415 BUA 1 HDCS30-01-02 Locking plate HDCS30-01-02 6 HY
4 252198521416 A5 2 g EHDCS 30-01-12 Right differential housing HDCS30-01 1 HY
5 252198521417 1EE3 - 2HDCS30-01-10 Thrust washer2 HDCS30-01-10 4 HY
6 252198521418 47 B 5 HEHDCS30-01-09 Planetary gear HDCS30-01-09 4 HY
! 252198521419 | =##iHDCS30-01-11 Universal joint pinHDCS30-01-11 1 Hy
8 252198521420 5 5 4EHDCS30-01-04 Axle shaft gear HDCS30-01-04 2 HY
9 252198521421 1EHEE T 1HDCS30-01-05 Thrust washer1 HDCS30-01-05 2 HY
10 252198521422 e AL EDCS30-01-08 Lift differential housing HDCS30-01-0 1 HY
11 252198521423 HHEHDCS30-01-01 Gear HDCS30-01-01 1 HY
12 252198521424 IEH2HDCS30-01-03 Bolt HDCS30-01-03 12 HY




255098501007 #] /& % % s /WHEEL ASSEMBLY

JF5/NO 5 /SN G Name $&E/QTY[  BVE/Remark
A 255015510004 B ) R B 18X T8 (S240) Steering wheel assembly 18x7-8(soild 2
255015510005 I [ 24 R 18x7—-8 (B Steering wheel assembly 18x7-8(envif 2 1#%%/Optional
1 910300200003 MEHRFGB6171-M12x1. 25-10 Nut GB6171-M12x1.25-10 24
2 910400500008 PN BB GB93 12 Spring washerGB93-12 24
3 255015520001 HMESEEA. 33R Outer rim 4.33R 2
. 255015510002 B RE18x7-8 (SZ0y) Tire 18x7-8(solid) 2
255015510006 A 18x7-8 (R Tire 18x7-8(environmentally) 2
5 255015520002 YA HE4. 33R Rim within 4.33 R 2
6 255013020001 EEHIIEREMI 2x1. 25%26 Rim bolt m12x1.25x26 24
254115510005 B 1) 8 AR5, 00-8-10PR (385) Steering wheel assembly 5.00-8-10PH 2
B 254115510006 ] 6 MG, 00-8 (SEi0y) Steering wheel assembly 5.00-8(solid 2 4%/ Optional
254115510007 I [ BARR5. 00-8 (R Steering wheel assembly 5.00-8(envir{ 2 1#%%/Optional
7 254115520001 SRS, 00D-8 The outer rim3.00D-8 2
254115510001 15, 00-8-10PR (FEF) Tire 5.00-8-10PR(gas) 2
8 254115510003 A5, 00-8 (S2.0) Tyre 5.00-8(solid) 2
254115510004 A5, 00-8 R R) Tyre 5.00-8(environmentally friendly) 2
9 254115520002 P43, 00D-8 Within the rim 3.00D-8 2




255098501008 A2 & hL423% /MOTOR INSTALLATION

5 /N0 #i83/SN G Name $&®/QTY| &VE/Remark
920900100036 FLHLWN (DC) Motor (DC) 1

1 920900100071 HLHLWN (AC) Motor (AC) 1 1% /Optional

255098513253 SRR (WN) Encoder(WN) 1 1#i%</Optional
2 255032520003 AR Damping pad 8
3 255032520001 HE ©13x®10. 5x32 Bushing ®13X®X10.5x32 4
4 255032520002 P D©40x D 11x4 Gasket @40xP11x4 4
5 910400500007 T EE g GB93-10 Spring washer GB93-10 6
6 910100100034 24 GB5782-M10x55-8. 8 Bolt GB5782 M10x55-8.8 4
7 254123512006 e Gear pump 1
8 910400100007 8 GBI7. 1-10-200HV Gasket GB97.1-10-200HV 6
9 910100300037 2 AEGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 2




255098501009 #:v%) 3% & & 52 ¥ /STEERING GEAR AND INSTALLATION

12

‘10\: |

a o 7 »

g N =N

R /NO %85 /SN KR Name $&®/QTY| &VE/Remark
1 255015010007 CREER The adjustable handle 1
2 910600400011 Pk R A GBS 79. 1-4x30 Elastic cylinder pin GB879.1-4x30 1
3 255015020025 Sehhz s Clamp holder screw sets 1
4 910400100008 P8 D 20x P 12x8 Gasket®20XP12X8 1
5 255015020019 B Locking block 1
6 910300300006 2 RFGB6172. 1-M12-05 Nut GB6172.1-M12-05 1
7 910100300057 2 AEGB5783-M12x70-8. 8 Bolt GB5783 M12x70-8.8 1
8 255015010001 B[ A AR Steering string assembly 1
9 255015010003 7 The steering wheel 1
10 910600700014 Hi4hGB882-6x26x1. 6 Pin GB882-6x26x1.6 1
11 910600600005 JECI45GB91-1. 6x10 Cotter pin GB91-1.6x10 1
12 255015020002 R The fixed seat 1
13 255015010005 WAL Adjust rod welding 1
14 255015020021 T Adjust the screw 1
15 911200100004 JHAEJB7940. 1-M10x1 Oil cup JB7940.1-M10x1 1
16 940500200016 SEE (E) @16x P 18x16-SF-1 Composite set (shoulder)®16xd18x16 2
17 255011510003 W Bl @ 16x135 With trunnion®16x135 1
18 910400100005 P35 [BGB97. 1-6-200HV WasherGB97.1-6-200HV 1
19 910400500005 %5 4B GB93-6 Spring washerGB93-6 1
20 910100300009 RHEGB5783-M6x12-8. 8 Bolt GB5783 M6x12-8.8 1
21 910100300036 ZAEGB5783-M10x25-8. 8 Bolt GB5783 M10x25-8.8 4
22 910400500007 I B GB93-10 Spring washer gb93-10 4
23 910400100007 SEHEIGBIT. 1-10-200HV Washer GB97.1-10-200HV 4
24 255015010004 A Bracket welded 1
25 281215010002 A BEBZ75 Steering BZZ5 1




255098501010 45 @45 & 4% /STEERING BRIDGE AND INSTALLATION

/N0 %85 /SN ks Name #i/QTY|  #%¥E/Remark
A 254116010001 L. 5T#e [y 1.5T steering axle !
1 254198526001 B [ AR A R Steering bridge assembly 1
2 254198526002 | 4T Linking rod 2
3 254198516003 B ] T R Steering cylinder assembly 1
4 254198526004 A EE 1) A Right knuckle 1
5 254198526005 A 77 7K 198905 Bearing198905 2
6 254198526006 VB K 943/25 Bearing 943/25 2
7 254198526007 LD REERE| Pin 2
8 254198526009 BB framework seal ring 2
9 254198526011 H17K30208 Bearing 30208 2
10 254198526012 Hi1& 30206 Bearing 30206 2
11 254198526013 HEEEM24x2 Nut M24x2 2
12 910400100014 24 Washer GB97.1-24-200HV 2
13 910600600038 H55x50 Pin 5x50 2
14 254198526015 e Wheel hub cover 2
15 254198526016 B[R Steering wheel hub 2
16 255098526017 P 7 F 4 i U TE BT M 2X30 Strict bolt 2
17 910300100008 HEREM1 2 Nut GB6170-M12-10 2
18 254198526040 LNl Rim Bolt 12
19 254198526041 L R Rim Nut(M14X1.5) 12
20 254198526010 ) YT I A Pad 4
21 253098526025 L5 xUIHMEQT01B45 Grease nipple (90°) 2
22 254198516023 B 75 Qil seal 4
23 254198526022 0% & O ring 2
24 910100300039 BZAEM10x40 Bolt M10X40 2
25 910300100007 EEEM10 Nut GB6170-M10-10 12
26 253098526019 B8 Q700806 Grease nipple 4
27 254198526020 oA Left knuckle 1
28 254198526026 Y Linking pin 4
29 254198526027 ik 7K GE15ES Joint bearing GE15ES 4
30 254198526018 |jf#= Bushing 4




255098501010 45 @45 & 4% /STEERING BRIDGE AND INSTALLATION

FEE/NO A8 /SN L Name ¥E/QTY| &iE/Remark
31 910100300009 [#ZH:M6x14 Bolt M6X12 4
32 910400500005 1 EG Spring washer GB93-6 4
33 910100300052 BZAEM12x35 Bolt M12X35 2
34 910400500008 g 12 Spring Washer GB93-12 4
35 254198526008 #4B8x20 Pin 8x20 2
36 255016020001 TR Anti vibration pad 2
37 910300100010 | #& &FGR6170-M16-10 Nut GB6170-M16-10 4
38 910400500010 B4 A PE GRO3-16 Spring washer GB93-16 4
39 255021520091 fi] 52 B Fixing plate 2
10 910100300071 i F2GB5783-M16x45-8. 8 Bolt GB5783-M16x45-8.8 4




255098501011 %15 sk £L/STEERING CYLINDER

5 /N0 %ih3/SN HFR Name $&®/QTY| &VE/Remark
A 254198510007 e A, (6 n) L -DW) Sealing part maintenance package (stf 1
! A 155 ZEAT SRR Piston rod assembly 1
2 A il i Cylinder cover 2
3 A B/ P8 DH40 Dust ring DH40 2
4 A UJE I8 UN40 U rin UN40 2
5 A O M 53X3.55 0-ring53x3.55 2
6 A OJEE 50X 3. 55 0-ring50x3.55 1
! A XEIE Support ring 1
8 A I BT S ik Cylinder assembly 1
J A AT & Bearing 2




255098501012 J& ¥ £ 4% 4% /SEAT COVER MOUNT ING

5 /N0 4fg/SN ZHR Name $&®/QTY| &VE/Remark

1 252121011002 f 5 S (20048 ) Welding of box cover (20Q lithium bat{ 1

252121012002 SR (20Q4518) Case cover welding (20Q lead acid) 1
2 910300100005 2 RFGB6170-M6-10 Nut GB6170-M6-10 6
3 255021020046 Jp1 2% P To protect the coil 1
4 910200500053 1247 GB818-M6x20-4. 8 Screw GB818 M6x20-4.8 1
5 255021020020 R F Shake handshandle 1
6 910400500005 P GBI3-6 Spring washers GB93-6 4
7 255021020068 TR Damping pad 2
8 255021010005 B () Hinge bracket (left) 1
9 910100300024 124 GB5783-M8x30-8. 8 Bolt GB5783 M8x30-8.8 4
10 910200200041 14T GB70. 1-M6x40-4. 8 Screw GB70.1 M6x40-4.8 3
11 255021010010 T o 43 The lid lock 1
12 255021020052 B The lock tongue 1
13 910400100005 Pk GBYT. 1-6-200HV Washer GB97.1-6-200HV 2
14 910400500008 P GB93-12 Spring washer GB93-12 1
15 910400100008 SFHGBIT. 1-12-200HV Washer GB97.1-12-200HV 1
16 910300100008 128} GB6170-M12-10 Nut GB6170 - M12-10 1
17 910200500021 Y2%] GB818-M4x10—4. 8 Screw GB818 M4x10-4.8 2
18 255021020055 [i5] 7E AR Fixed plate 1
19 255021020021 WhF The shake handshandle 1
20 910100300023 124 GB5783-M8x25-8. 8 Bolt GB5783 M8x25-8.8 6
21 255021020047 = ST Air spring support 2
22 910400500006 Wi GB93-8 Spring washer GB93-8 10
23 910400100006 Pk GBYT. 1-8-200HV Washer GB97.1-8-200 hv 10
24 255021020054 R er Adjust the pad 2
25 255021020045 25 AR Wire plate 2
26 255021020043 B FL IR FRM10x28 Reaming hole bolt M10x28 2
27 255021010006 BE ST (47) Hinge bracket (right) 2
28 255021020071 P A P Adjust the gasket 2
29 910700900001 47K GB9163-GE12E Bearing GB9163-GE12E 2
30 910300100006 Nut GB6170 M8-10 2

i} GR6170-M8-10




255098501012 J& ¥ £ 4% 4% /SEAT COVER MOUNT ING

5 /N0 %ih3/SN HFR Name $&®/QTY| &VE/Remark
31 940400100030 = B %200N (D620) Gas spring 200 n (D620) 1
32 940400100031 S E500N (D620) — E 4 Air spring 500N(D620)- self locking 1
255037510002 FERIBR1-1BC (hRutk) Seat BF1-1BC (STD.) 1
33 255037510003 FER (575 ) Seat (comfort) 1 1%%$%/0Optional
255037510004 FERS () Seat (Vibration) 1 J#%%/Optional




255098501013 fnj4k 43X SIDE PANEL INSTALLATION

5 /N0 4fg/SN ZHR Name $&®/QTY| &VE/Remark
1 505621510004 i KL 2 Vent assembly 2 1
2 252121011006 MARAR A Weld to the side plate 1
3 910200200036 124TGB70. 1-M6x20-8. 8 Screw GB70.1 M6x20-8.8 4
4 910400500005 W3 B GB93—6 Spring washer GB93-6 4
5 910400100005 SP-H B GBI 7. 1-6-200HV Washer GB97.1-6-200HV 4
6 255021010015 H8ES () Hook welding (left) 2
7 941100100007 24TM10x20-8. 8 Screw M10x20-8.8 2
8 940400400003 R AR REM10 Plate spring nut M10 2
9 252121011005 M 2 M R4 () The left side plate is welded together 1
10 505621510003 S8 RFLLA A Vent assembly 1 1




255098501014 A% F 43 /INSTRUMENT COVER INSTALLATION

JF5/N0 %ih/SN HHR Name $E/QTY|  #%¥E/Remark
1 252110021001 R Instrument mask 1
2 910200300019 IBET M6x20 Screw M6x20 7
3 255010020004 THE Tool box 1




255098501015 -F-#7% & 423 /BALANCE WEIGHT AND MOUNTING

FF=/NO 4afg/SN 2R Name HE/QTY| £&iE/Remark

1 255023020002 S Rk R LS Counterbalance lift hole cover 1
252123021001 SEHE (20Q) Balance weight (20Q) 1 %

2 252123022001 P46 . (20043 12) Equilibrium weight (20Q lead acid) 1 pri
251823021001 467 7 (16043 12) Equilibrium weight (16Q lead acid) 1 i

3 255023020007 8 D 60x D 25x8 Gasket P60XP25X8 2

4 910400500013 BB GB93-24 Spring washer GB93-24 2

5 910100100101 2 FEGB5782-M24x120-8. 8 Bolt GB5782 M24x120-8.8 2




255098501016 #& JE % %&/HYDRAULIC

FE5/NO 4iH5/SN 2 Name ¥ &/QTY| #&¥E/Remark
1 252123520001 R B R () 8-1.2400-1SC-60° Hydraulic pipe assembly (other)8-L24 1
2 252123520009 WUEE B () 8-1.2600-1SC-60° Hydraulic pipe assembly (other)8-L26 1
3 252123520002 UE R B (135° ) 6-1600-1SC-60° _ [Hydraulic tube assembly (135°)6-L60Q 1
4 255023520007 F23k (1) 6-6G1/4—M14x1. 5-60° Joint (straight) 6-g1/4 - m14x1.5-60° 4
5 252123520003 WUE R B (135° ) 6-L750-1SC-60°__ |Hydraulic tube assembly(135°)6-L750 1
6 252123520010 Je 4 ([l ) Rubber hose (oil return) 1
7 911000600004 IE4QC/ T390~ (34-38) Hose hoops QC/T390-(38-34) 4
8 900200401001 [ e 5 235 Oil return hose 23x5 2560
9 911000600003 IE4QC/ T390~ (22-26) Hose hoops QC/T390-(22-26) 2
10 252123520004 4 (W) Rubber hose (oil absorption) 1
11 911000600006 IE41QC/ T390~ (40-45) Hose hoops QC/T390-(40-45) 2
12 252123520005 WUEE E A (90° ) 6-1.450-1SC-60° Hydraulic tubing assembly(90°)6-L450 1
13 252123520006 YRR S (135° ) 6-1500-15C-60° __ [Hydraulic tube assembly(135°)6-L500] 1
14 255023510012 Pk (=) 7-2xM14x1. 5-M16x1. 5-60° |Joint (tee) 7-2xm14x1.5-m16x1.5-60° 2
15 252123520011 UE R B (90° ) 6-11320-1SC-60° _ [Hydraulic tubing assembly (90°)6-L13] 1
16 251123521005 WUEES SR (90° ) 8-11320-1SC-60°__ [Hydraulic tube assembly(90°)8-L1320 1
17 255023520034 231 () 8-2xM16x1. 5-60° Joint(straight) 8-2xm16x1.5-60° 2
18 255023510003 HE3k (BiE ) 6-G1/4-M14x1. 5-60°___[Joint(lock bend) 6-G1/4-M14x1.5-60° 1
19 255023510008 ek (BE D) 11-M20x1. 5-0 Joint(lock bend)11-M20x1.5-0 L
20 255023510007 B3 (e 5) 10-M20x 1. 5-M16x1. 5-60]Joint(lock bend)10-M20x1.5-M16x1.54 3
21 255023520035 13k (BiESS) 12-G1/2-M22x1. 5-60°__[Joint(lock bend)12-G1/2-M22x1.5-60 1
22 251323512006 ik 5 Gear pump 1
23 910400100007 SEHEIGBIT. 1-10-200HV Washer GB97.1-10-200HV 2
24 910400500007 W3 B GB93-10 Spring washer GB93-10 2
25 910100300037 2 AEGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 1
26 255023510005 Bk (e E5) 25-G1- D 32 Joint(to bend)25-G1-®32 1
21 255023520030 P23k (B) 12-2xM22x1. 5-60° Joint(straight)12-2xM22x1.5-60° 1
28 255023510001 HE3k (BiE28) 6-M12x1. 5-M14x1. 5-60° [Joint(lock bend)6-m12x1.5-M14x1.5-6] 1
29 255044020143 153 (BE ™) 12-M20x1. 5-M22x1. 5-60 {Joint(lock bend) 12-M20x1.5-M22x1.5 1
30 255023520033 23k (B) 8-M20x1. 5-M16x1. 5-60° Joint(straight)8-M20x1.5-M16x1.5-60°] 1
31 255023520004 VT A s (90° ) 13-1.2750-25C-60° 1

Hydraulic tubing assembly(90°)13-L27




255098501017 % 3% 3% &) &) 4 2 (= 5%) /MULT |-WAY REVERSING VALVE CONTROL (TWO)

5 /N0 Hif5/SN B Name $&®/QTY| &VE/Remark
1 252024510011 L (T Multiple valve (double) 1
2 910100400006 2 HEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 P E GBI3-10 Spring washer GB93-10 8
4 910400100007 P2 EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 F4%iB4. 75x20—c1B Pin B4.75x20-c1B 4
6 910600600011 JEO44G6B91-2x12 Cotter pin GB91-2x12 4
7 252124520002 % 28 (I FT) Support (stem) 1
8 910100300037 242 GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 2 RFGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 #H D 16x168 With trunnion ®16x168 1
11 910400500005 %5 4B GB93-6 Spring washer GB93-6 1
12 910200200032 YZETGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FAEER GRETP) Handle ball(lift) 1
14 253524520009 FARER (FiED Handle ball(tilt) 1
15 256824510002 BEFFIE S GETP) Joystick welding(lifting) 1
16 256824510003 BT A (D Joystick welding(tilt) 1
17 940500100006 B 5B 016xD18x15-SF-1 Composite set ®16xP18x15-SF-1 4
18 252124520003 AT Connecting rod 2
19 910300100006 2 RFGB6170-M8-10 Nut GB6170 M8-10 2
20 255025020003 3L joint 2
21 253524520014 W48 (AFFRTE L) Bracket (travel switch) 2
22 255024520028 A ©29x O 16x38 Shaft sleeve®29xd16x38 2




255098501018 % 94 4% &) P £ 4 (=.3%) MULT | -WAY REVERSING VALVE CONTROL (THREE)

5 /N0 Hif5/SN B Name $&®/QTY| &VE/Remark
1 252025010011 LR (S8 Multiple valve(triple) 1
2 910100400006 2 HEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 P E GBI3-10 Spring washer GB93-10 8
4 910400100007 P2 EIGBIT. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 F4%iB4. 75x20—c1B Pin B4.75x20-c1B 6
6 910600600011 JEO44G6B91-2x12 Cotter pin GB91-2x12 6
7 252124520002 W (IR Support (stem) 1
8 910100300037 2 HEGB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 2 £EGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 #H D 16x168 With trunnion ®16x168 1
11 910400500005 %5 4B GB93-6 Spring washer GB93-6 1
12 910200200032 YZETGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FAEER GRETP) Handle ball(lift) 1
14 253524520009 FARER (FiED Handle ball(tilt) 1
15 253525020002 THIER (BED Handle ball(belonging to 1) 1
16 256824510002 HOFFEA G Joystick welding(lifting) 1
17 256824510003 EEATIE S (iR Joystick welding(tilt) 1
18 256825010004 BYFES (BA1) Joystick welding(tool1) 1
19 940500100006 EH5E 016xD18x15-SF-1 Composite setd®16xP18x15-SF-1 6
20 252124520003 AT Connecting rod 3
21 910300100006 2 RFGB6170-M8-10 Nut GB6170 M8-10 3
22 255025020003 3L joint 3
23 253524520014 W48 (AFFRTE L) Bracket (travel switch) 3
24 255023520033 3k (B) 8-M20x1. 5-M16x1. 5-60° Joint (straight) 8-M20x1.5-M16x1.5-60 2
25 255024520028 ThE D 29x D 16x38 Shaft sleeve ©16xP29x38 1




255098501019 % k3% ¢ i £ 4\ (W9 3) MULT I-WAY REVERSING VALVE CONTROL (TOUR)

5 /N0 4fg/SN ZHR Name $&®/QTY| &VE/Remark
1 252025510011 % %R (PR Multiway valve (quadruple) 1
2 910100400006 IEFEGB5786-M10x1. 25x40-8. 8 Bolt GB5786-M10x1.25x40-8.8 4
3 910400500007 P E GBI3-10 Spring washer GB93-10 8
4 910400100007 734 BIGBI7. 1-10-200HV Washer GB97.1-10-200HV 12
5 941100800001 F4%iB4. 75x20—c1B Pin B4.75x20-c1B 8
6 910600600011 JF GBI 1-2x12 Cotter pin GB91-2x12 8
7 252124520002 % 28 (I FT) Support (stem) 1
8 910100300037 242 GB5783-M10x30-8. 8 Bolt GB5783 M10x30-8.8 4
9 910300100007 2 £EGB6170-M10-10 Nut GB6170-M10-10 4
10 255024510009 7 HoAh D 16x168 With trunnion ®16x168 1
11 910400500005 %5 4B GB93-6 Spring washer GB93-6 1
12 910200200032 YZETGB70. 1-M6x10-8. 8 Screw GB70.1 M6x10-8.8 1
13 253524520010 FAEER GRETP) Handle ball (lift) 1
14 253524520009 FARER (FiED Handle ball (tilt) 1
15 253525020002 THIER (BED Handle ball (belonging to1) 1
16 253525520002 FAisk (B H2) Handball (belonging to 2) 1
17 256824510002 BEUFFIE S GETP) Joystick welding (lifting) 1
18 256824510003 PEOFTIRS (5RD Joystick welding (tilt) 1
19 256825010004 BONEE (JEAD Joystick welding (tool 1) 1
20 252685510005 BT IE S (B E2) Joystick welding (kit 2) 1
21 940500100006 B 5B 016xD18x15-SF-1 Composite set ®16xP18x15-SF-1 8
22 252124520003 AT Connecting rod 4
23 910300100006 IZRFGB6170-M8-10 Nut GB6170 M8-10 4
24 255025020003 3L joint 4
25 253524520014 W48 (AFFRTE L) Bracket (travel switch) 4
26 255023520033 3k (1) 8-M20x1. 5-M16x1. 5-60° Joint (straight)8-M20x1.5-M16x1.5-60 4




255098501020 T AE kA3 F & 4235 /WORK TANK INSTALLATION AND INSTALLATION

FE5/NO 4iH5/SN 2 Name ¥ &/QTY| #&¥E/Remark
1 255019010004 CENR e Mesh filter 1
2 252119010002 TR 2 KR Lid welded 1
3 251119010003 TR 28 MU Oil ruler plug assembly 1
4 910100300022 HZFEGB5783-M8x20-8. 8 Bolt GB5783 M8x20-8.8 8
5 910400500006 W52 30 BB GB93-8 Spring washer GB93-8 8
6 910400100006 P2 Bl GBIT. 1-8-200HV Washer GB97.1-8-200HV 8
7 255019020013 2 H204x134x1. 5-R Gasket 204x134x1.5-R 1
8 910800900001 41 £ 34 18 TB982-20 Combination washer JB982-20 1
9 255019020015 T ZEM20x1. 5 Drain plug M20x1.5 1




255098501021 # %% % &./FRAME ASSEMBLY

/N0 #FE /SN LR Name HE/QTY| £&iE/Remark
1 910100300035 IZHGB5783-M10x20-8. 8 Bolt GB5783 M10x20-8.8 5
2 910400500007 WA PE GBI3-10 Spring washer GB93-10 5
3 910400100007 SEHUEIGBIT. 1-10-200HV Washer GB97.1-10-200HV 5
4 252121511004 2E MRS () Welding of cover plate(left) 1
5 252121511010 R RS Butt welding 1
6 910100300063 2 HGB5783-M14x35-8. 8 Bolt GB5783 M14x35-8.8 4
7 910400500009 BB GBI3-14 Spring washer GB93-14 4
8 910400100009 SEHEIGBI7. 1-14-200HV The flat washer GB97.1-14-200HV 4
9 252121511001 EHEL Frame welded 1
10 910100200016 EAEGB5785-M16x 1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4
11 910400500010 P E GBI3-16 Spring washer GB93-16 4
12 910400100010 SEHBEIGBI7. 1-16-200HV The flat washer GB97.1-16-200HV 4
13 252121521205 B R R A2 Battery baffle left 1
14 252121511012 BRI S A The battery baffle is welded to the righ 1
15 910100300020 2 FEGB5783-M8x16-8. 8 Bolt GB5783 M8x16-8.8 8
16 910400500006 W B GB93-8 Spring washer GB93-8 10
17 910400100006 SES4 BB GRIT. 1-8-200HV The flat washer GB97.1-8-200HV 10
18 252121521096 itk baffle 1
19 910100300023 2 HEGB5783-M8x25-8. 8 Bolt GB5783 M8x25-8.8 2
20 213019020009 ] Mat | 1
21 252121511005 HMUBRAR & (i itb) Soldered outer plate(battery) 1
22 910200200059 JE£TGB70. 1-M8x30-8. 8 Screw GB70.1 M8x30-8.8 2
23 255012020012 WA Pu tube 2
24 910300100006 YEREGB6170-M8-10 Nut GB6170 M8-10 4
25 252121521101 EAGCT) Cover plate (circuit) 1
26 910200200074 YZETGB70. 1-M10x16-8. 8 Screw GB70.1 M10x16-8.8 2
27 910200300018 124TGB70. 2-M6x16-8. 8 Screw GB70.2 M6x16-8.8 4
28 252121511006 eSS () Welding of cover plate (right) 1
29 940801500001 £ EMG Clip nut M6 4
30 252121511009 NE R The meter stand is welded together 1
31 252121521102 S E (BEkE) Installation board (connector) 1




255098501021 # %% % &./FRAME ASSEMBLY

F5/NO

Ywh5/SN

#R

Name

HE/QTY

£V /Remark

32

251021520001

cover

2




255098501022 #* TR & B./TOP GUARD ASSEMBLY

F¥5/NO 45 /SN e Name $E/QTY|  #%¥E/Remark
1 255022020003 KNT 78 £ 8l The headlamp goes through the coil 2
2 910400200005 o H E GBI6. 1-12-200HV Big washer GB96.1-12-200HV 4
3 910400500008 P B GR93-12 Spring washer gh93-12 8
4 910100300050 IS GB5783-M12x30-8. 8 Bolt GB5783 M12x30-8.8 8
5 910400100008 SEHEIGBIT. 1-12-200HV The flat washer GB97.1-12-200 hv 4
6 255022020001 B4 B — (AU Protective cover 1 (special shaped tuh 1
7 255022020004 AT 4 P Tail light out coil 2
8 252022020050 Fr, Hi 37 JE 4 2 Charging socket cable gasket 1
9 255022020002 Bidp i — (R Shield 2 (shaped tube) 1
10 252122011001 PSR S The top guard is welded together 1




255098501023 %t X/FORK

N

RE/NO 45 /SN 2 Name ¥ &/QTY| #&¥E/Remark
940100100008 HeAt 1A 1% . 120x40x1070 Peg 120x40x1070 |l type A pallet fork 2 FE4P20Q
940100100009 He) TTAK 1% X 120x40x1220 Peg 120x40x1220 |l type A pallet fork 2 FE4P20Q
940100100011 FEH AR 1% X 120x40x1370 Peg 120x40x1370 Il type A pallet fork 2 FE4P20Q
940100100010 4 11 AT B X 120x40x1150 Peg 120x40x1150 |l type A pallet fork 2 FE4P20Q
940100100012 HeAt 1A 1% W 120x40x1520 Peg 120x40x1520 type A pallet fork 2 FE4P20Q
940100100030 H 1T A 5% X 120x40x1820 Peg 120x40x1820 Il type A pallet fork 2 FE4P20Q

A 940100100001 He4t 1A 1% X 100x35%920 Peg 100x35x920 Il type A pallet fork 2 FE4P16Q
940100100002 4 TLATY 17 X 100x35x950 Peg 100x35x950 || type A pallet fork 2 FE4P16Q
940100100003 FEH 1T AR 1% X 100x35x1070 Peg 100x35x1070 Il type A pallet fork 2 FE4P16Q
940100100004 He) TTAK 1% X 100x35x1150 Peg 100x35x1150 |l type A pallet fork 2 FE4P16Q
940100100005 HeAt 1A 1% ¥ 100x35x1220 Peg 100x35x1220 |l type A pallet fork 2 FE4P16Q
940100100006 4 I A 5% X 100x35x1375 Peg 100x35x1375 Il type A pallet fork 2 FE4P16Q

940100100029 Heh 11ARY 5% X 100x35x1520 Peg 100x35x1520 |l type A pallet fork 2 FE4P16Q
940100100091 4 1A B W 100x35x1070 (A24:4)  |Peg 100x35x1070 Il type A pallet fork 2 FE4P16Q
1 A 1R X 4 The Fork body 2
2 253098514101 AN AL Lift pin assembly 2




255098501024 474t #&r/TILT CYLINDER

5 /N0 %ih3/SN B Name B E/QTY| ZiE/Remark
252120510001 L (TL) (TL) ©70xP32x110(6/10) | Oil cylinder(TL)®70xP32x110(6/10) 1 H<C4000, Left
252120510002 JEL (TL) ©70x D 32x69 (6/6) Oil cylinder(TL)®70xP32x69(6/6) 1 4000sH<
A 252120510003 YL (TL) ©70x P 32x52 (3/6) Oil cylinder(TL)®70xP32x52(3/6) 1 H>5000Lef t
252120510005 YL (TR) © 70x P 32x110(6/10) Oil cylinder(TR)®70x$32x110(6/10) 1 H<4000, Right
252120510006 YL (TR) ©70x P 32x69 (6/6) Oil cylinder(TR)®70x$32x69(6/6) 1 4000sH<
252120510007 L (TR) @ 70x @ 32x52 (3/6) Qil cylinder(TR)®70x$32x52(3/6) 1 H>5000, Right
B 252198510006 B (RLED Seal kits (tlited cylinder) 2
1 A Him IR AR 21/8 Grease mouth Z1/8 2
2 A HIf Earring 2
3 A 454 A GE30ES Bearing GE30ES 2
‘ P 4 A P84T Circlip 47 2
' I : > A HEREM1 4 Nut M14 2
N l 6 A 14 Washer14 2
: |5 | 7 A U2 M14x55 Bolt M14x55 2
: S\EF : 8 A 1 ZEAAR SRR Piston body assembly 2
16 5 : 1T J| 9 A Yx A 2 4 B Yx seal ring 2
9 1 T 10 A S ARIAD63x20x2. 5 Support ring 2
.10\? lﬁ ! A s 4 Pl Dust ring 2
= 12 A P41852 Circlip 52 2
N 13 A P41 Circlip D
1 14 A P4 48x30x3 Catch 48x30x3 2
15 A U 5 3 P Useal ring 48x30x10 2
4 16 A SHE Guide sleeve 2
17 A 070 25 4+ [ O seal ring 63x3.1 2
18 A N7 3025 Bearing 3025 2
19 A 2R Cylinder barrel assembly 2
20 A 517K 3040 Bearing 3040 2




255098501025 1% (4774 1728) /MAST (stand mast)

B /NO 4fg/SN B Name ¥ &/QTY| #&¥E/Remark

! 910401300018 P 5% 7 4 BB GB894. 1-35 Shaft with elastic baffle GB894.1-35 4

2 940200300049 B E ©78. 80-range=52. 5-56. 5 (41| Composite roller 4
252144012001 W TTHUR & (2500) Inner mast(2500) 1 H=2500
252144012002 M ITTEERE (2700) Inner mast(2700) 1 H=2700
252144012003 W TTHUER & (3000) Inner mast(3000) 1 H=3000
252144012004 P AR A (3300) Inner mast(3300) 1 H=3300

; 252144012005 W TTHUR & (3500) Inner mast(3500) 1 H=3500
252144012006 M TTEE)RE (3700) Inner mast(3700) 1 H=3700
252144012007 T THUR & (4000) Inner mast(4000) 1 H=4000
252144012008 M 28R 5 (4300) Inner mast(4300) 1 H=4300
252144012009 T THUR & (4500) Inner mast(4500) 1 H=4500
252144012010 P AR A (5000) Inner mast(5000) 1 H=5000

4 910100300035 2 AEGB5783-M10x20-8. 8 Bolt GB5783 M10x20-8.8 4

5 910400500007 P PE GBI3-10 Spring washer GB93-10 4

6 255044010057 17 Ho 2k D 30x82 With trunnion $30x82 4
252144011001 AR TER S (2500) Outer mast(2500) 1 H=2500
252144011002 SR ZRE & (2700) Outer mast(2700) 1 H=2700
252144011003 HPISRE S (3000) Outer mast(3000) 1 H=3000
252144011004 12 & (3300) Outer mast(3300) 1 H=3300

. 252144011005 HPIBRIE S (3500) Outer mast(3500) 1 H=3500
252144011006 S 2R & (3700) Outer mast(3700) 1 H=3700
252144011007 ShI14E R4 (4000) Outer mast(4000) 1 H=4000
252144011008 S 2R & (4300) Outer mast(4300) 1 H=4300
252144011009 ShIT14E R 5 (4500) Outer mast(4500) 1 H=4500
252144011010 128 & (5000) Outer mast(5000) 1 H=5000

8 254144020063 B bush 2

9 254144020067 Wk Bearing cover 2

10 910400500010 B4 A B GRO3-16 Spring washer GB93-16 4

11 910100200016 JE £ GB5785-M16x 1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

12 911200100004 AR JB7940. 1-M10x1 Oil cup JB7940.1-M10x1 2




255098501026 ' X %8 (A= 1%E) /FORK ARM CARRIER (stand mast)

JF5/NO %ih3/SN HFR Name $&E/QTY[  BVE/Remark
1 910100300062 124 GB5783-M14x30-8. 8 Bolt GB5783 M14x30-8.8 8
2 910400500009 BB GB93-14 Spring washer GB93-14 8
3 910400100009 SEHEIGBIT. 1-14-200HV Washer GB97.1-14-200HV 8
4 252138010101 T XA A (bt 140 Welding of cargo fork rack A(seconda 1
4 252138011001 T X EEB (C SbrE 15D Welding of cargo fork rack B(seconda 1
5 910400500007 P PE GBI3-10 Spring washer GB93-10 1
6 910200200077 B2%7GB70. 1-M10x30-8. 8 Screw GB70.1-M10x30-8.8 1
7 940200300049 B E ©78. 80-range=52. 5-56. 5 (41| Composite roller 4
8 910401300018 P 5% 7 4 BB GB894. 1-35 Shaft with elastic baffle GB894.1-35 4
9 255040510001 R4 5 (1040x986) Welding of shelving rack (1040x986) 1




255098501027 #2 i (A= 17%) /LIFTING CYLINDER (stand mast)

DA e

5 /N0 YRH5/SN 2R Name HE/QTY| #&iE/Remark
251244014002 TS LH1234-93 Lifting chain LH1234-93 2 H=2500
252144014011 ST 5 25 LH1234-99 Lifting chain LH1234-99 2 H=2700
252144014012 T4 LH1234-107 Lifting chain LH1234-107 2 H=3000
251244514005 FR T BE S LH1234-115 Lifting chain LH1234-115 2 H=3300
A 251244014006 FETF4EZLH1234-119 Lifting chain LH1234-119 2 H=3500
251244514006 T B S LH1234-125 Lifting chain LH1234-125 2 H=3700
251244014008 TS LH1234-149 Lifting chain LH1234-149 2 H=4000
252144014017 T BE S LH1234-151 Lifting chain LH1234-151 2 H=4300
2 252144014009 AT 4LH1234-161 Lifting chain LH1234-161 2 H=4500
252144014018 T BE S LH1234-177 Lifting chain LH1234-177 2 H=5000
254144010021 I (H=2500) Cylinder(H=2500) 2 H=2500
% 254144010022 ST (H=2700) Cylinder(H=2700) 2 H=2700
% 254144010023 ST (H=3000) Cylinder(H=3000) 2 H=3000
254144010024 L (H=3300) Cylinder(H=3300) 2 H=3300
5 254144010025 ST (H=3500) Cylinder(H=3500) 2 H=3500
3 254144010026 L (H=3700) Cylinder(H=3700) 2 H=3700
254144010027 ST (H=4000) Cylinder(H=4000) 2 H=4000
254144010028 JHEL (H=4300) Cylinder(H=4300) 2 H=4300
254144010029 ST (H=4500) Cylinder(H=4500) 2 H=4500
254144010030 JHEL (H=5000) Cylinder(H=5000) 2 H=5000
C 254198510001 S AL (bR T 2R T Seal kits(standard mast lifting cylinder| 2
1 940200500015 40 7K 780708K3— D 95x D 40x27 Chain wheel bearing780708K3-095xq 2
2 910401300020 P 5% 47 14 PEGB894. 1-40 Circlip GB894.1-40 2
3 910100300051 B2 HGB5783-M12x35-8. 8 Bolt GB5783-M12x35-8.8 2
4 910400500008 A9 [ GBY3-12 Washer GB93-12 2
6 910600600015 JT O44GB91-2x20 Split pin 2x20 2
7 910900400010 B EEGB6074-LH1234 LH1234chain 2
8 252044020121 BESIZFEMI6x1. 5x178 Joint 2
9 910600600030 JF L14856B91-3. 2x30 Split pin 3.2x30 2
10 910300200008 12 RFGB6171-M16x1. 5-10 Nut M16x1.5 2
11 254144020066 ERTIZRIMI6x]. 5 Nut M16x1.5 2




255098501027 #2 i (A= 17%) /LIFTING CYLINDER (stand mast)

FE/N0 #FE /SN LR Name HE/QTY| £&iE/Remark
12 252044020120 |4k iR M16x 1. 5x95 Joint 2
13 254144020060 U124 © 57 Fixing ring 2
14 254144020061 g i shield 2
15 254144020062 R The fixed seat 2
16 910400100006 SP-H B GBI 7. 1-8-200HV Washer GB97.1-8-200 hv 4
(@ 3 - 17 910400500006 W3 B GB93-8 Spring washer GB93-8 4
18 910300100006 I HEGB6170-M8-10 Nut GB6170 M8-10 4
_} 7"\32 19 910100300038 2 HGB5783-M10x35-8. 8 Bolt GB5783 M10x35-8.8 2
; ﬁ:@) Ty 20 910300100007 |4#4GB6170-M10-10 Nut GB6170-M10-10 2
LUy - 1l $\34 21 910400500007 WA PE GBI3-10 Spring washer GB93-10 6
| /§ +\35 22 910100400002 #24:6B5786-M10x1. 25x20-8. 8 Bolt GB5786-M10x1.25 x20-8.8 2
y d;\ 23 A TEIEAT The piston rod 1
L% 21 A V4 ¢ 35. 5x b 44xL1 Adjust the set of phi35. x44 xL1 1
3 25 A R 24424 8] Steel wire ring 1
h Y . 26 A % K FADA5x8 (£=2. 5) Bearing ring D45x8 (t=2.5) 1
| U< 27 A 4 35x45x3 35 x45x3 block slice 1
T 2 28 A FLJ %54 Bl 45x35x6 Hole with sealing ring 45x35x6 1
;S 29 A iH%E The piston 1
By T 30 A e Copper set of 1
i 31 A R 2444 18] Steel wire ring 1
20 32 A 520 BBl 35x47x7 35 x47x7 shield 1
i 33 A i 2 P 35 x45x6 Shaft seal ring 35x45x6 1
g 34 A CARES Guide sleeve 1
35 A 01 2% 4} P44, 7x2. 4 O-ring 44.7x2.4 1
36 A W Fl K 3530 Steel back bearing 3530 1
37 A HARES Cylinder block 1




255098501028 1A H T (AATT14) /SINGLE ADDITIONAL TUBE (stand mast)

i
AN
3

4

ST

B /NO %5 /SN EA G Name ¥ &/QTY| #&¥E/Remark

1 255044020043 E4i13 Clamp 13 2

2 921600400001 H. A 4x250 tie 4x250 4

3 255044020042 JER clamp 4
A PE#E © 10x D 13 PE hose®10x$13 1.7 H=2500
A PEHRE © 10xD 13 PE hose®10x$13 1.9 H=2700
A PE#E © 10x D13 PE hose®10x$13 2.2 H=3000
A PESRE © 10xD 13 PE hose®10x$13 2.5 H=3300

. A PERES @ 10x P13 PE hose®10x®13 2.7 H=3500
A PR © 10x D 13 PE hose®10x®13 2.9 H=3700
A PE#E © 10x D 13 PE hose®10x$13 3.3 H=4000
A PESRE © 10xD 13 PE hose®10x$13 3.6 H=4300
A PE#E © 10x D 13 PE hose®10x$13 3.8 H=4500
A PEHRE © 10xD 13 PE hose®10x$13 4.3 H=5000

5 255044020118 3k (=i8) Joint (tee) 1

6 254144020039 VB B () 12-1.345-25C—60° Hydraulic tube assembly (straight) 121 1

7 950700300002 FS 33 iR XSF-F16L-48 The speed limit valve XSF-F16L-48 1

8 910800100040 OTZBBl- P 17x2. 65 O-ring-inner17x2.65 1

9 255044010040 3k (=i8) Joint (tee) 1

10 252144029001 WER Sk (135° ) 15-1.850-25C-60°_|Hydraulic tubing assembly (135°)15-L 1

11 921600400003 L35 GiE4m) P-N156-00646 Strap (buckle)P-N156-00646 4




255098501029 ¥ B A& 3% (478 1722) DOUBLE ADDITIONAL TUBE (stand mast)

<

T W

P

s

FE5/NO 4iH5/SN 2 Name ¥ &/QTY| #&¥E/Remark

1 910100300052 242 GB5783-M12x40-8. 8 Bolt GB5783 M12x40-8.8 1

2 910400500008 B B GB93-12 Spring washer gb93-12 1

3 910400200005 KA PEIGB96. 1-12-200HV Big washer GB96.1-12-200 hv 1

1 255044520081 G E) ©20x D 13x28 Bushings (shoulder)®20xd13x28 1

5 251127520001 Y D 110x42 (WUAE) Pulley ®110x42 (dual slot) 1

6 910200200062 #2%]GB70. 1-)8x45-8. 8 Screw GB70.1 M8x45-8.8 1

7 910400500006 W52 30 BB GB93-8 Spring washer GB93-8 6

8 255028520035 IR () Installation plate (pipe clamp) 2

9 255028520034 Jh e [ e e Fixed block of hose 3

10 910200200060 JZ£TGB70. 1-M8x35-8. 8 Screw GB70.1 M8x35-8.8 1
255030520006 WU MUK () 10-13370-1SC-60°  |Hydraulic pipe assembly (straight)10-] 2 H=2500
254128520040 R E A (B 10-L3500-1SC—60° Hydraulic pipe assembly (straight)10-f 2 H=2700
281227511001 WU U () 10-1.3800-1SC-60°  |Hydraulic pipe assembly (straight)10-] 2 H=3000
281227511002 WUE S S () 10-1.4200-1SC-60° Hydraulic pipe assembly (straight)10-] 2 H=3300

0 281227511003 WU UK, () 10-14300-1SC-60°  |Hydraulic pipe assembly (straight)10-] 2 H=3500
281227511004 R s A (B 10-L4500-1SC—60° Hydraulic pipe assembly (straight)10-f 2 H=3700
281227511005 RS MR (B) 10-14900-1SC-60°__ |Hydraulic tube assembly (straight)10-l] 2 H=4000
281227511006 R s (B 10-L5200-1SC—60° Hydraulic pipe assembly (straight)10-f 2 H=4300
281227511007 U % () 10-1.5500-1SC—60° Hydraulic pipe assembly (straight)10-] 2 H=4500
281227511008 R E A (B 10-L5950-1SC—60° Hydraulic tube assembly (straight)10-f 2 H=5000

12 255029020024 P23 (B 25) 8-2xM16x1. 5-60° Connector(lock bend)8-2xM16x1.5-60[ 2

13 910200200055 YZETGB70. 1-M8x16-8. 8 Screw GB70.1 M8x16-8.8 4

14 910400100006 SEHEIGBY7. 1-8-200HV Washer GB97.1-8-200HV 2

15 251127520010 I CH) Bracket(right) 1




255098501030 P e 25 (AR /B 1 4E)

(!

<n

FFE/NO #iF8/SN LK $=/QTY[  &iE/Remark

1 910100300052 242 GB5783-M12x40-8. 8 Bolt GB5783 M12x40-8.8 1

2 910400500008 PEEIEE GB93-12 Spring washer GB93-12 1

3 910400200005 SESAPE GBIT. 1-12-200HV The flat washer GB97.1-12-200HV 1

4 255044520081 B ©22xD13x28 Bushing ®22x$13x28 1

5 251127520001 WE @ 110 x41 (BUE) Pulley ®110x41(double groove) 1

6 910200200062 Y2E] GB70. 1-M8x45-8. 8 Screw GB70.1 M8x45-8.8 2

7 910400500006 EIE GB93-8 Spring washer GB93-8 6

8 255028520035 e Pipe clamp 2

9 255028520034 55 Pipe clamp 3

10 910200200060 JSET GB70. 1-M8x35-8. 8 Screw GB70.1 M8x35-8.8 1
255028520059 YU U () 10-1.3600-1SC-60°  [HydrauLic tube assembLy10-L3600-1 2 H=2500
281228011001 R E A (B 10-L3700-1SC—60° HydrauLic tube assembLy10-L3700-1 2 H=2700
263030520003 VB AU (BD 10-1L4000-1SC—60° HydrauLic tube assembLy10-L4000-1 2 H=3000
255028520062 R s A (B 10-L4400-1SC—60° HydrauLic tubing assembLy10-L4400{ 2 H=3300

. 281227511004 VUL B (B 10-L4500-1SC-60° HydrauLic tube assembLy10-L4500-1 2 H=3500
275227511002 R A (B 10-L4700-1SC—60° HydrauLic tubing assembLy10-L4700{ 2 H=3700
255028520064 YU 5 S (B) 10-1L5075-1SC-60° _ [HydrauLic tube assembLy10-L5075-1 2 H=4000
281228011003 WUEE s (B 10-L5400-1SC—60° HydrauLic tubing assembLy10-L5400{ 2 H=4300
281228011004 VUL B (B 10-L5700-1SC-60° HydrauLic tubing assembLy10-L5700{ 2 H=4500
281228011005 R E A (B 10-L6150-1SC—60° HydrauLic tubing assembLy 10-L6150[ 2 H=5000

12 255029020024 Pk (BiE ) 8-2xM16x1. 5-60° Connector(lock bend)8-2xM16x1.5-60 2

13 910200200055 YZETGB70. 1-M8x16-8. 8 Screw GB70.1 M8x16-8.8 4

14 910400100006 SEHEIGBY7. 1-8-200HV Washer GB97.1-8-200HV 2

15 251128020010 ¥ () Bracket(left) 1




255098501031 1% (H & 4 B &) /MAST (two stage full free)

FFE/NO #iF8/SN LK $=/QTY[  &iE/Remark
252143512001 N TZE S 2500 Inner mast(2500) 1
252143512002 WIS 2700 Inner mast 2700 1
252143512003 P TZ4E S 3000 Inner mast 3000 1

1 252143512004 ITTAES 3300 Inner mast 3300 1
252143512005 SRS 3500 Inner mast 3500 1
252143512006 TR S 3700 Inner mast 3700 1
252143512007 SRS 4000 Inner mast 4000 1

2 940200300048 HVER ©79. 10-range=45. 3-49. 3 (4[| Roller®79.10-range=45.3-49.3 4

2 940200300047 2 L ©78. 80-range=45. 3-49. 3 (4}| Rolle®78.80-range=45.3-49.3 4

3 910401300018 4l B £ P GB894. 1-35 Elastic retaining ring for shaftGB894. 4
252143511001 AT BEE 2500 Outer mast 2500 1
252143511002 SIEEE 2700 Outer mast 2700 1
252143511003 AR S 3000 Outer mast 3000 1

4 252143511004 SIS 3300 Outer mast 3300 1
252143511005 AT 5EE 3500 Outer mast 3500 1
252143511006 MRS 3700 Outer mast 3700 1
252143511007 AN TS 4000 Outer mast 4000 1

5 254144020063 G Bearing bush 2

6 254144020067 2 Bearing cover 2

7 910400500010 I EIGBI3-16 Washer GB93-16 7

8 910100200016 2 AEGB5785-M16x1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

9 255044010057 i H il @ 30x82 Axle ©30x82 2

10 910400500007 B PE GBI3-10 Washer GB93-10 8

1 910100300035 EAEGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

12 251144010001 5 Hfh @ 30x82 Axle ©30x82 2




255098501032 ' X % (A& 4 & &) /FORK ARM CARRIER (two stage full free)

F¥5/NO %85 /SN LR Name $&E/QTY[  BVE/Remark
1 910100300062 124 GB5783-M14x30-8. 8 Bolt GB5783 M14x30-8.8 8
2 910400500009 BB GB93-14 Spring washer GB93-14 8
3 910400100009 SEHEIGBIT. 1-14-200HV Washer GB97.1-14-200HV 8
4 254138010211 TR SN (R EHTTE) Welding of cargo fork rack A(two stagg 1
5 910400500010 B PE GBI3-16 Spring washer GB93-16 1
6 910200200119 PRETGB70. 1-M16x30-8. 8 Screw GB70.1-M16x30-8.8 1
7 940200300049 LB ©78. 80-range=52. 5-56. 5 (4 Composite roller 4
7 940200300050 B ©79. 10-range=52. 5-56. 5 (4l] Composite roller 4
8 910401300018 P 5% 7 4 BB GB894. 1-35 Shaft with elastic baffle GB894.1-35 4
9 255040510001 R4 5 (1040x986) Welding of shelving rack (1040x986) 1




255098501033 434 ftihkr (HE L AHITR) /LIFTING PIPE (two stage full free)

B /NO %5 /SN EA G Name ¥ &/QTY| #&¥E/Remark

254143510060 Tk LH1266-65 Lifting chain LH1266-65 2 H=2500

254143515001 AR T2 LH1266-67 Lifting chain LH1266-67 2 H=2700

254143510061 T2 LH1266-71 Lifting chain LH1266-71 2 H=3000

A 254144510016 AR TR 2 LH1266-75 Lifting chain LH1266-75 2 H=3300

254144510017 T LH1266-77 Lifting chain LH1266-77 2 H=3500

% 254144540004 AR TR 2 LH1266-81 Lifting chain LH1266-81 2 H=3700

E/ 26 o 252143510071 e 2 LH1266-85 Lifting chain LH1266-85 2 H=4000

g; T/ NA | @ g;; — 254143510100 g (M) (H=2500) cylinder (M)(H=2500) 1 H=2500

0%} o i 4/§| 254143510101 JHET () (H=2700) cylinder (M)(H=2700) 1 H=2700

3 P I T\M 254143510102 I () (H=3000) cylinder (M)(H=3000) 1 H=3000

ad B B 254143510103 JHET (M) (H=3300) cylinder (M)(H=3300) 1 H=3300

%/ 7/% ] 254143510101 JHIEL () (H=3500) cylinder (M)(H=3500) 1 H=3500

I ! ) 254143510105 JHET () (H=3700) cylinder (M)(H=3700) 1 H=3700

:Eg 5 YN 254143510106 ST (D) (H=4000) cylinder (M)(H=4000) 1 H=4000
: \“b H ¢ ¢ 254198510004 FEHE A (T4 H D) Seal kits (two stage full free middle cy 1
1 13 ! A B2k Dust ring 1
; }g % 2 A P4)750x60x3 Catch 50x60x3 1
16 g 3 A A 5 Seal ring 1
3 : 18 d 4 A CADES Guide sleeve 1
AN ] }; P 5 A 0L+ [EIDT5 Oring D75 1
—s &, L” e 6 A ORI FEDT0 O ring D70 1
1 %F 2 7 A 75 %l 75035 Bearing 5035 1
8 A AT Piston rod 1
J A X 2 1 P Circlip 1
10 A T 2E i Piston assembly 1
11 A SR T0x20x3 Back up ring 70x20x3 1
12 A $4 P8 70x60x3 Circlip 70x60x3 1
13 A ] P Seal ring 1
14 A [FRES Valve bushing 1
15 A S Spring 1
16 A EE Valve plug 1




255098501033 434 ftihkr (HE L AHITR) /LIFTING PIPE (two stage full free)

(]

\

VPR

"

(

—
e ey
— s

o Ao o ot oo

T

B /NO Hif5/SN B Name ¥ &/QTY| #&¥E/Remark
17 A OFY 2 4} 1] O ring 1
18 A HUHE ) 12 Circlip ¢12 1
19 A F1E b 22 Circlip ¢22 1
20 A 1] Slide valve 1
21 A B Spring !
22 A HARES Cylinder 1
23 A B Spacer 1
24 A HEATM5X5 Screw M5x5 1
25 910100300069 2 AEGB5783-M16x35-8. 8 Bolt GB5783-M16x35-8.8 1
26 910400500010 B P GBI3-16 Washer GB93-16 1
27 910200200057 24TGB70. 1-M8x20-8. 8 ScrewGB70.1- M8x20-8.8 2
28 910400500006 45 44 B GB93-8 Washer GB93-8 4
29 254143520056 ST Chain wheel bearing 1
30 940200500009 G50 7K 785208 -00~ ¢ 95x  40x $ 47 | Chain wheel bearing 785208-00-995x{ 1
31 910401300020 i 98 1 4 B GB894. 1-40 Circlip GB894.1-40 2
32 254143510050 BRI G Chain wheel weld 1
33 254143520072 4 Embrace hoop 1
34 910400100006 SEH GBI 7. 1-8-200HY Washer GB97.1-8-200HV 2
35 910100300022 2 FEGB5783-)8x20-8. 8 Bolt GB5783-M8x20-8.8 2
36 910900400013 LH12664% A 5% LH1266 chain 1 H=2500
37 254143520070 LI HEM18x1. 5x185. 5 Joint 1 H=2700
38 910600600032 FF O45GB91-3. 2x40 Split pin GB91-3.2x40 1 H=3000
39 254143520071 LI REM18x 1. 5x90. 5 Joint 1 H=3300
40 910600600011 FF 445GB91-2x12 Split pin-2x12 2 H=3500
41 255044020158 BRTIZEM18x1. 5 Nut M18x1.5 2 H=3700
42 910400500008 3T B GR93-12 Washer GB93-12 1 H=4000
43 910100400009 JEFEGB5786-M12x 1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 1




255098501034 Az ftihdr (HE AL AWMITHE) /LIFTING PIPE (two stage full free)

BN

12

Y
13
14
15
16
17
o«
T~

FEE/NO 45 /SN A Name ¥E/QTY| &iE/Remark
254143510120 JHET (R) (H=2500) cylinder(R)45xP32x1225 1 H=2500
254143510121 I (R) (H=2700) cylinder(R)P45x$32x1325 1 H=2700
254143510130 JHET (R) (H=2900) cylinder(R)D45xP32x1425 1 H=2900

A 254143510122 JHAT (R) (H=3000) cylinder(R)D45xD32x1475 1 H=3000
254143510123 JHET (R) (H=3300) cylinder(R)45xP32x1625 1 H=3300
254143510125 JHAT (R) (H=3500) cylinder(R)D45xd32x1825 1 H=3500
254143510126 JHET (R) (H=4000) cylinder(R)®45xP32x1975 1 H=4000
254143510110 I (1) (H=2500) cylinder(L)®45x$32x1225 1 H=2500
254143510111 JHIET (L) (H=2700) cylinder(L)P45xP32x1325 1 H=2700
254143510132 I (1) (H=2900) cylinder(L)®45x$32x1425 1 H=2900

B 254143510112 JHIET (L) (H=3000) cylinder(L)P45xP32x1475 1 H=3000
254143510113 JHAT (L) (H=3300) cylinder(L)P45xP32x1625 1 H=3300
254143510115 JHIET (L) (H=3500) cylinder(L)P45xP32x1825 1 H=3500
254143510116 I (1) (H=4000) cylinder(L)®45x$32x1975 1 H=4000

¢ 254198510002 FE e (T4 H HRTHETD) Seal kits (two stage full free lifting cylif 2

! A FEEEAT Connecting rod 1

2 A O % 4 ] O ring 26x2.4 1

3 A Je AR ZERT B R Piston rod assembly 1

4 A e Adjusting bushing 2

5 A E PG ZE Piston 2

: A A 7S £ 111 0 5 ] W T M4 x6 ScrewM4x6 2

7 A 224 PE D 18 Circlip ®18 2

8 A IESS Copper bushing 2

J A S Spring 2

10 A GEIp ik e Buffer plunger 2

11 A ¥ 73 45x15x2. 5 Supporting ring45x15x2.5 2

12 A LBHP; /1 [ LBH Dust ring 32x40x5/6.5 2

13 A 4 32x42x3 Catch 32x42x3 2

“ A il ) 5 2 P Seal ring 40x50x6 2

15 A SnE Guide bushing 2

16 A B 45%50x1. 5 Catch 45x50x1.5 2




255098501034 Az ftihdr (HE AL AWMITHE) /LIFTING PIPE (two stage full free)

5 /N0 YRH5/SN 2R Name &7¥/Remark
N A O % 4 ] O ring 50x3.1 2
18 A B35 7K 3230 Bearing3230 2
19 A Ttk Cylinder 2
20 281298520001 B PF3/8-M18x1. 5 Anti-explosion valve PF3/8-M18x1.5 1
21 A [UFE4410x26 Dowel pin10x26 2
'Z:ﬂ 22 910400500008 PP SR B GBY3—12 Washer GB93-12 2
2 g 23 910100400009 B A2 GB5786-M12x L. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
Ry 24 910100400029 #2}£0B5786-M16x1. 5x40-8. 8 Bolt GB5786-M16x1.5x40-8.8 1
3 T | 13 25 910400500010 5 9 24 B GBI3~ 16 Washer GB93-16 1
B I %}g 26 A T b ZEAT SRR Plunger rod assembly 1
15 16
AR
@ A T8
19
C
o e
A\é 1w
22|
‘ 8 17—
T
] ;
el
gg g 2




255098501035 ITEALAEFR (HLE 4L BHHITE) /SINGLE ADDITIONAL TUBE (two stage full free)

B

(L

{{

FE/NO A8 /SN LZFR Name ¥ &/QTY| #&¥E/Remark

1 255044020151 P23k (BiEZS) 12-2xM22x1. 5-60° Joint 12-2xM22x1.5-60° 1
255043520010 WA 1R A L=1010 Rise steel pipe L=1010 1 H=2500

) 255043520024 TEAR S A L=1255 Rise steel pipe L=1255 1 H=2700/3000
255043520011 AR A L=1300 Rise steel pipe L=1300 1 H=3300
255043520012 TR 4121460 Hydraulic pipe L=1460 1 [H=3500/3700/4000
263044020037 WUE S S () 15-1.425-25C-60° Hydraulic hose assembly15-L425-2SQ 1 H=2500/3500
275244019003 VU K () 15-1.345-2SC-60° Hydraulic hose assembly 15-L345-2S 1 H=2700

3 254143529501 TR S () 15-1.480-2SC—60° Hydraulic hose assembly 15-L480-2S 1 H=3000/3300
254143529502 VU K () 15-1.510-2SC-60° Hydraulic hose assembly 15-L510-2S 1 H=3700
254143529503 WUE S S (B 15-1560-2SC-60° Hydraulic hose assembly 15-L560-2S 1 H=4000

4 255043520022 Pk (e E8) 2-M27x2-M22x 1. 5 Joint 2-M27x2-M22x1.5 1

5 254144020038 )k (=i8) Joint 1

6 950700300001 B [ XSF-F16L-40 Speed limit valve XSF-F16L-40 1

7 252144029001 WUER SR (135° ) 15-1.850-2SC—60° _[Hydraulic hose assembly (135°)15-L8 1




255098501036 MA B R EHREE (—% 4L AWH) /Side shifter and pipeline installation(two stage full free)

) T

FE/N0 #FE /SN LK Name HE/QTY| £&iE/Remark
1 254128510001 T AR A Transition steel pipe 1
2 910400100006 SE-34 Bl GB97. 1-8-200HV Washer GB97.1-8-200HV 2
3 910400500006 W52 30 BB GB93-8 Spring washer GB93-8 2
1 941100400001 JEETMBx20-8. 8 Screw M8x20-8.8 2
5 910300500006 12 FFGBS8Y. 1-M12-10 Nut GB889.1-M12-10 1
6 910400100008 SE-3APEIGBIT. 1-12-200HV washer GB97.1-12-200HV 1
7 255030520022 PSS Bushing L
8 255030520021 Y & 110x27 CHfl) Pulley 110x27 1
L F 7,» x/ ’ , ' 9 910400200005 4 B GBY6. 1-12-200HV Washer GB96.1-12-200HV 1
/ u@ @f::@ 10 910100100058 #2244 GB5782-M12x100-8. 8 BoltGB5782-M12x100-8.8 1
f o 255030520024 JUE R B k (B) 10-11720-1SC-60° __ [Hydraulic hose assembly 10-L1720-1 2 H=2500
%PW / 255023520036 Y A % () 10-1.1800-1SC-60° |Hydraulic hose assembly 10-L1800-1 2 H=2700
”“gf 255028520048 RS MR (B) 10-11950-1SC-60°__ |Hydraulic hose assembly 10-L1950-1 2 H=3000
B oL 11 254130520007 YT A % (3) 10-1.2140-1SC-60° |Hydraulic hose assembly 10-L2140-14 2 H=3300
o 252030520016 RS MUK (B) 10-1.2220-1SC-60°__ |Hydraulic hose assembly 10-L2220-1 2 H=3500
& & I - 255031020009 WU R (B) 10-12340-1SC-60° Hydraulic hose assembly 10-L.2340-1 2 H=3700
[t 255031020100 R S () 10-1.2530-15C-60° _ |Hydraulic hose assembly 10-L2530-14 2 H=4000
12 941100100009 IZETM6x12-8. 8 Nut M6x12-8.8 1
13 910400500005 %5 4B GB93-6 Spring washer GB93-6 1
14 910100300016 IE £ GB5783-M6x50-8. 8 BoltGB5783-M6x50-8.8 2
15 910301300002 #2 EFGB17880. 1-M6x16. 5 Nut GB17880.1-M6x16.5 1
16 910400100005 SE-34 Bl GB97. 1-6-200HV Washer GB97.1-6-200HV 1
252128510701 Hh AR 1=875 Groove welding L=875 1 H=2500
252128510702 Hh B R A =975 Groove welding L=975 1 H=2700
252128510703 SR AT =1125 Groove welding L=1125 1 H=3000
17 252128510704 HRE R A 1275 Groove welding L=1275 1 H=3300
252128510705 SR A =1375 Groove welding L=1375 1 H=3500
252128510706 Yh B A1-1475 Groove welding L=1475 1 H=3700
252128510707 SRR AT =1675 Groove welding L=1675 1 H=4000
18 910200200059 JE£TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 1
19 255028520035 B S 2 B AR Pipe clamp munting plate 2




255098501036 MA B R EHREE (—% 4L AWH) /Side shifter and pipeline installation(two stage full free)

&

7
+ e
%ﬁf‘
T

eiiagd

)
i)

&
N

=0

51 |
s |
s VR

i Iy

B
=

FE/NO 4388/SN 2 Name $&®/QTY| &VE/Remark

20 255028520034 54 ] 5 e hose immobilization lump 2 1=2500
254128510002 N SRR A =515 Groove welding L=515 1 H=2500
254128510003 Py B A1 =565 Groove welding L=565 1 H=2700
254128510004 P SR R4 =640 Groove welding L=640 1 H=3000

21 254128510005 BRI A1=715 Groove welding L=715 1 H=3300
254128510006 P SRR =765 Groove welding L=765 1 H=3500
254128510007 SRR 412815 Groove welding L=815 1 H=3700
254128510008 P SRR A1 =890 Groove welding L=890 1 H=4000

22 910300500003 12 REGB88Y. 1-M6-10 Nut GB889.1-M6-10 1

23 254128520059 IR Pulley frame 1
255030520003 VR AU (B 10-1.2410-1SC—60° Hydraulic hose assembly 10-L2410-14 2 H=2500/2700

o1 252128525001 R SR (B 10-L2715-1SC—60° Hydraulic hose assembly 10-L2715-1¢ 2 H=3000/3300
252130520701 VUL B (B 10-1.2915-1SC-60° Hydraulic hose assembly 10-L2915-14 2 H=3500/3700
256530520702 R S (B 10-1.3220-1SC—60° Hydraulic hose assembly 10-L3220-1¢ 2 H=4000

25 910200200059 24T GB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 2

26 255029020024 B3 (BE75) 8-2xM16x1. 5-60%d Joint 8-2xM16x1.5-60° 2

21 254142520001 U 8 B (90° ) 10-1300-15C-60°_ ~(Hydraulic hose assembly (90°)10-L30{ 2
255042510004 MIF2 28 22 5% (LH) Side shiifter assembly(LH) 1 %% /optional

28 255042510001 DU 52 25 1% (LD) Side shiifter assembly(LD) 1 1% /optional
255042510002 MF% 2% 5k (R4 Side shiifter assembly(CASCADE) 1 %% /optional




255098501037 MM EH (—%4L AY) /(two stage full free)

FE/NO #FE /SN L Name ¥E/QTY| &iE/Remark
1 254129010001 T A R Excessive pipe welding 1
2 910400100006 ~F- 3 BB GBI7. 1-8-200HV Washer GB97.1-8-200HV 7
3 910400500006 W52 30 BB GB93-8 Washer GB93-8 13
1 941100400001 JEETMBx20-8. 8 Screw M8x20-8.8 7
5 910301300002 IZHFGB17880. 1-M6x16. 5 Nut GB17880.1-M6x16.5 2
6 910100300016 42 GB5783-M6x50-8. 8 Blot GB5783-M6x50-8.8 4
7 941100100009 124TM6x12-8. 8 Screw M6X12-8.8 2
8 910400100005 ~F- 3 BB GBI7. 1-6-200HV Washer GB97.1-6-200HV 2
9 910400500005 BB GBI3-6 Washer GB93-6 2
252129010701 G B R A =875 Groove welding L=875 2 H=2500
252129010702 Ah SR 41,2975 Groove welding L=975 2 H=2700
252129010703 Hh B R L =1125 Groove welding L=1125 2 H=3000
10 252129010704 S SRIE&1.=1275 Groove welding L=1275 2 H=3300
252129010705 Hh B AR L =1375 Groove welding L=1375 2 H=3500
252129010706 A SR A 121475 Groove welding L=1475 2 H=3700
252129010707 Hh B AR L =1675 Groove welding L=1675 2 H=4000
11 255028520034 Jh e [ e e Pipe press fixedly piank 4
12 255028520035 A ES) Rubber pipe lump 4
13 910200200059 B2%TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 4
255028520048 R A (B 10-L1950-1SC—60° Hydraulic hose assembly10-L1950-1§ 2 H=2500
255030520001 RS MR (B) 10-12060-1SC-60°_ |Hydraulic hose assembly10-L2060-1§ 2 H=2700
252030520016 R s (B 10-1.2220-1SC—60° Hydraulic hose assembly10-L2200-1§ 2 H=3000
= 14 255029020019 VR AU (B 10-1.2360-1SC—60° Hydraulic hose assembly10-L2360-1§ 2 H=3300
251230520716 R i B () 10-1.2470-1SC-24° Hydraulic hose assembly10-L2470-1§ 2 H=3500
255028520019 VUL B (B 10-1.2570-1SC-60° Hydraulic hose assembly10-L2570-1§ 2 H=3700
254131020006 R SRR (B 10-L2750-1SC—60° Hydraulic hose assembly10-L2750-1§ 2 1=4000
255030520003 RS MR (B) 10-1.2410-1SC-60°__ |Hydraulic hose assembly 10-L2410-14 4 H=2500/2700
s 252128525001 R S (B 10-1L2715-1SC—60° Hydraulic hose assembly 10-L2715-1¢ 4 H=3000/3300
252130520701 VUL B (B 10-1.2915-1SC-60° Hydraulic hose assembly 10-L2915-14 4 H=3500/3700
256530520702 WUE S S (B) 10-1.3220-1SC-60° Hydraulic hose assembly 10-L3220-14 4 H=4000
16 255029020024 Bk () 8-2xM16x1, 5-60° Joint 8-2xM16x1.5-60° 4




255098501037 MM EH (—%4L AY) /(two stage full free)

FE/NO A8 /SN 2 Name $&®/QTY| &VE/Remark

17 910300500003 #2 FFGB88Y. 1-M6-10 Nut GB889.1-M6-10 2 H=2500

254129010012 P SRR =515 Groove welding (inner)L=515 1 H=2500

254129010013 P Sl A .=565 Groove welding (inner)L=565 1 H=2700

254129010014 P SRR A =640 Groove welding (inner)L=640 1 H=3000

18 254129010015 SRS =715 Groove welding (inner)L=715 1 H=3300

254129010016 P B A A1=765 Groove welding (inner)L=765 1 H=3500

254129010017 SRR A =815 Groove welding (inner)L=815 1 H=3700

254129010018 Py B AR =890 Groove welding (inner)L=890 1 H=4000
1 19 255030520021 P D 110x27 (BAfH) pulleyd®110x27 4
3 iiﬁ: 20 910300500003 42 RFGB8SY. 1-M6-10 Nut GB889.1-M6-10 2
3 21 910400200005 K 3B GBY6. 1-12-200HY Washer GB96.1-12-200HV 4
L 22 254128520059 VAR Pulley frame 2
19, 23 254129020053 R D 18x D 14x56 Bush®18x®14x56 1
24 255030520022 7 D 20x D 13x56 Bush®20x®13x56 2
4 25 254129020054 VSR Axle 1
3 26 910200200059 JE£TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 4
27 254143520056 e © 40x91 Axle ®40x91 1
28 254143510050 R ARG sprocket seat welded 1

) 254128510002 SRS =515 Groove welding (inner)L=515 1 H=2500

- 254128510003 N B R4 =565 Groove welding (inner)L=565 1 H=2700

254128510004 P SRR AT =640 Groove welding (inner)L=640 1 H=3000

29 254128510005 N B AT=715 Groove welding (inner)L.=715 1 H=3300

254128510006 P SRS =765 Groove welding (inner)L=765 1 H=3500

254128510007 P B AT-815 Groove welding (inner)L.=815 1 H=3700

254128510008 P SRR A1 =890 Groove welding (inner)L=890 1 H=4000
‘._,r_:—sé/ 30 254128510001 St R A Excessive pipe welding 1

255030520024 VUL B (B 10-L1720-1SC-60° Hydraulic hose assembly10-L1720-1§ 2 H=2500

255023520036 R A (B 10-L1800-1SC—60° Hydraulic hose assembly10-L1800-1§ 2 H=2700

31 255028520048 VUL B (B 10-L1950-1SC-60° Hydraulic hose assembly10-L1950-1§ 2 H=3000

254130520007 R S (B 10-12140-1SC—60° Hydraulic hose assembly10-L2140-1§ 2 H=3300

252030520016 TR S (B 10-1,2220-15C-60° Hydraulic hose assembly10-12220-1S 2 H=3500




255098501037 MM EH (—%4L AY) /(two stage full free)

e

aiac/ A/ 5 Neme R /QTY| % ¥E/Renark
. 255031020009 VRS SR (B) 10-12340-1SC-60°___|Hydraulic hose assembly10-L2340-1§ 2 H=3700
255031020100 YT 5% () 10-1.2530-1SC-60° ___|Hydraulic hose assembly10-L2530-15 2 1=4000
252128510701 A SRR 51875 Groove welding L=875 1 H=2500
252128510702 bh G ErL=975 Groove welding L=975 1 H=2700
1 252128510703 | 4b Gty #1=1125 Groove welding L=1125 1 H=3000
: 1@; % 252128510704 S AR EL=12T75 Groove welding L=1275 1 H=3300
f:'"-ﬂ 252128510705 A SR 511375 Groove welding L=1375 1 H=3500
¥ \41 252128510706 S SRR A 121475 Groove welding L=1475 1 H=3700
252128510707 A SRR E1=1675 Groove welding L=1675 1 H=4000




255098501038 T (=L 4 A W]

%) /MAST (three stage full free)

FE/N0 A8 /SN LR Name HE/QTY| £&iE/Remark

1 910100200016 JE £ GB5785-M16x 1. 5x70-8. 8 Bolt GB5785-M16x1.5x70-8.8 4

2 910400500010 I EIGBI3-16 Washer GB93-16 9

3 254144020067 2 Bearing cover 2

4 254144020063 G Bearing bush 2

5 910100300035 2 FEGB5783-M10x20-8. 8 Bolt GB5783-M10x20-8.8 4

6 910400500007 W3 B GB93-10 Washer GB93-10 10

7 255044010057 i Ho 4l P 30x82 Axle ®30x82 2
252144511001 AR TR (4000) Outer mast 4000 1 H=4000
252144511002 SMIEIE S (4350) Outer mast 4350 1 H=4350
252144511003 S PT2RAE A (4500) Outer mast 4500 1 H=4500

8 252144511004 AP B £ (4800) Outer mast 4800 1 H=4800
252144511005 SPIEIE S (5000) Outer mast 5000 1 H=5000
252144511006 HPISRE & (5500) Outer mast 5500 1 H=5500
252144511007 SR TR 4 (6000) Outer mast 6000 1 H=6000
252144513001 TR S (4000) Middle mast 4000 1 H=4000
252144513002 24 A (4350) Middle mast 4350 1 H=4350
252144513003 TR & (4500) Middle mast 4500 1 H=4500

9 252144513004 rh [ 3R (4800) Middle mast 4800 1 H=4800
252144513005 TR & (5000 Middle mast 5000 1 H=5000
252144513006 AR (5500) Middle mast 5500 1 H=5500
252144513007 TR & (6000) Middle mast 6000 1 H=6000

10 910100400028 2 HEGB5786-M16x1. 5x35-8. 8 Bolt GB5786-M16x1.5x35-8.8 4

11 910400500010 BB GBI3-16 WasherGB93-16 9

12 910400100010 SEHEIGBIT7. 1-16-200HV Washer GB97.1-16-200HV 4

13 940200300048 HER P19, 1-range=52. 5-56. 5 Composite roller ® 79.1 = 52.5-56.5 8

13 940200300047 LVEE D78, 80-range=52. 5-56. 5 |Composite roller ® 78.8 = 52.5-56.5 8

14 910401300020 i 98 4 B GB894. 1-40 Cir clip GB894.1-40 8

15 254144520030 P 1T e % T AR Chain_plate 1

16 252144520030 PR 2 T AR Chain plate 1

" 252144512001 P TTAEE4 (4000) Inner mast 4000 1 H=4000
252144512002 AR (4350) Inner mast 4350 1 H=4350




255098501038 T (=L 4 A W]

%) /MAST (three stage full free)

FFE/NO Ywh5/SN 2GR Name #HwE/QTY| &V¥/Remark
252144512003 AT HE A (4500) Inner mast 4500 1 H=4500
252144512004 P T405 £ (4800) Inner mast 4800 1 H=4800

17 252144512005 AT TAE A (5000) Inner mast 5000 1 H=5000
252144512006 TR RS (5500) Inner mast 5500 1 H=5500
252144512007 AT 5E A (6000) Inner mast 6000 1 H=6000




255098501039 (WX E) =% A B ¥ Fork carrier(three stage full free)

B /NO %5 /SN B Name ¥ &/QTY| #&¥E/Remark

1 255040510001 PR & (1040x986) Load backrest welding 1
2 910400100009 SEHBEIGBIT7. 1-14-200HV Washer GB97.1-14-200HV 8
3 910400500009 BB GBI3-14 Washer GB93-14 8
4 910100300062 242 GB5783-M14x30-8. 8 Bolt GB5783-M14x30-8.8 8
940200300049 HEVRH @ 78. 8-range=52. 5-56. 5 (4t Composite roller ® 78.8 = 52.5-56.5 4
5 940200300050 L EE ©79. 10-range=52. 5-56. 5 (4}l Composite roller @ 79.1 = 52.5-56.5 4
940200300032 HERH @ 179. 4-range=52. 5-56. 5 (4t Composite roller ® 79.4 = 52.5-56.5 4
6 910200200119 124]GB70. 1-M16x30-8. 8 Screw GB70.1 M16x30-8.8 1
7 910400500010 B PE GBI3-16 Washer GB93-16 1
8 910401300018 A FH #881 £4 PGB8 94, 1-35 Circlip GB894.1-35 6
940200100043 FRE D 78. 80x P 35x22. 5 (4 & 1° ) Main roller ® 78.80 x @ 35 x22. 5 2
9 940200100044 FEREH O79. 1xD35x22. 5 (BRI ) [Main roller @ 79.1 x ® 35 x22. 5 2
1 940200100039 | 37k d 79, 1x D 35x22. 5 (ShHEAH° ) [Main roller ® 79.4 x d 35 x22. 5 2

10 252138013001 X AYREA (A FHIIED Fork carrier weldind (sthree stage full 1 SR




255098501040 i fMEhir (=& 2 B W) /Short |ifting cylinder (three stage full free)

B /NO %5 /SN B Name ¥ &/QTY| #&¥E/Remark
254143515001 LTt LH1266-67 Lifting chain LH1266-67 2 1=4000
254143510061 AR TR 4L LH1266-71 Lifting chain LH1266-71 2 H=4350
254144510015 LT E AL LH1266-73 Lifting chain LH1266-73 2 1=4500
A 254144510016 AR TR 2 LH1266-75 Lifting chain LH1266-75 2 H=4800
254144510017 T2 LH1266-77 Lifting chain LH1266-77 2 H=5000
254144540004 AR TR 2 LH1266-81 Lifting chain LH1266-81 2 H=5500
252143510071 e 2 LH1266-85 Lifting chain LH1266-85 2 H=6000
3 254144510030 ST () (H=4000) Cylinder (M)(H=4000) 1 H=4000
T O — 254144510031 L (W) (H=4350) Cylinder (M)(H=4350) 1 H=4350
0-c ‘@ 7 - 2/3/; - 254144510032 |ylifiT () (H=4500) Cylinder (M)(H=4500) 1 H=4500
~ | e B 254144510033 JHET (M) (H=4800) Cylinder (M)(H=4800) 1 H=4800
3% Wy & :/<P i A : 254144510034 )T (W) (H=5000) Cylinder (M)(H=5000) 1 H=5000
’ 7| g 254144510035 JHET (M) (H=5500) Cylinder (M)(H=5500) 1 H=5500
i — 7@) I~ 254144510036 JHLEEL (M) (H=6000) Cylinder (M)(H=6000) 1 H=6000
3 = B Lt ¢ ¢ 254198510005 R (= 24 D Seal kits (three stage full free liftingcy] 1
! go - ! A Bi2h e Dust ring 1
g— 11 1 2 A 4 F150x60x3 Catch 50x60x3 1
rd i </ i = 3 A s Y 4 Seal ring |
A S l = 4 A IS Glide sleeve |
0 }2 fs - 5 A 0% 3% 14 FED75 Oring D75 1
- g e 6 A 0#1 %+ FEIDT0 Oring D75 1
T ] 19 7 A NI EK 5035 Bearing5035 1
?43 - 8 A THZEAT Piston rod 1
%215 /A J A ] Circlip 1
I 10 A L Piston assembly 1
11 A SKIRT0x20x3 Support ring 70x20x3 1
12 A P4 H70x60x3 Catch 70x60x3 1
13 A EiMiiEaa Seal ring 1
14 A ES Valve cover 1
15 A A Spring 1
16 A L Valve plug 1




255098501040 i fMEhir (=& 2 B W) /Short |ifting cylinder (three stage full free)

.S

2
& Sﬁ r-j
4 : ﬁ_ B
5P | Z;M
v T [
8]
/8 C
410 -
11 1
12 S
2/ /13
414 PR
15 <
16 =
17
8 187"
19
T
I

22

<l
=
o5

R /NO 4iH5/SN KR Name $&®/QTY| &VE/Remark
17 A i - Catch L
18 A 07 5 14 PEID20x2. 4 O ring 1
19 A BipE 22 Circlip 22 1
20 A 1] Slide valve 1
21 A 552, 3x15x48. 5 Spring2.3x15x48.5 1
22 A ARG Cylinder 1
23 A B Spacer 1
24 A 7SS (B A SR ETME X5 Screw M5x5 1
25 910100300069 2 45783-M16x35-8. 8 Bolt GB5783-M16x35-8.8 1
26 910400500010 I EIGBI3-16 SpringWasherGB93-16 1
27 254144510020 N Chain wheel base 1
28 254144520029 el Chain wheel washer 1
29 940200500009 HEE 7K 785208-00— & 95x ¢ 40x47 __|Chain wheel bearing 785208-00-995x{ 1
30 254144520031 RS R Chain wheel bearing 1
31 910401300020 i 98 1 4 B GB894. 1-40 Circlip GB894.1-40 2
32 910600600011 FF L 4456B91-2x12 split pin2x12 2
33 910900400013 B A BEGR6074-LH1266 LH1266 chain 2
34 254143520070 T EARM18x 1. 5x185. 5 Joint 2
35 910600600032 JF CI#5GB91-3. 2x40 Split pin 3.2x40 2
36 255044020158 ERTGIEEEM18x1. 5 Nut M18x1.5 2
37 910300400007 B2 BFGB6173-M18x1. 5-05 Nut M18x1.5 2
38 254144520032 S < Hydro cylinder fixed loop 1
39 910400500006 P E GRI3-8 Spring Washer GB93-8 2
10 910300100006 YEREGB6170-M8-10 Bolt GB6170-M8-10 2
41 254143520071 BE M2 FEM18x 1. 5x90. 5 Joint 2
42 910400500008 P B GB93-12 SpringWasherGB93-12 1
43 910100400009 JEFEGB5786-M12x 1. 25x25-8. 8 BoltGB5786-M12x1.25x25-8.8 1




255098501041 #& i (=% 4 A &) /Lifting cylinder (three stage full free)

©

=

%

= =

5 /N0 YRH5/SN R Name HE/QTY| #&iE/Remark
254144510044 JHEL (L) (H=4000) Cylinder (L)(H=4000) 1 H=4000
254144510045 T (L) (H=4350) Cylinder (L)(H=4350) 1 H=4350
254144510046 JHEL (L) (H=4500) Cylinder (L)(H=4500) 1 H=4500
A 254144510047 T (L) (H=4800) Cylinder (L)(H=4800) 1 1=4800
254144510048 JHEL (L) (H=5000) Cylinder (L)(H=5000) 1 H=5000
254144510049 JfifL (L) (H=5500) Cylinder (L)(H=5500) 1 1=5500
a 254144510050 JHEL (L) (H=6000) Cylinder (L)(H=6000) 1 H=6000
>y 254144510051 T (R) (H=4000) CyRinder (R)(H=4000) 1 1=4000
{ 254144510052 L (R) (H=4350) CyRinder (R)(H=4350) 1 H=4350
T 254144510053 |t (R) (H=4500) CyRinder (R)(H=4500) 1 H=4500
?5\31 B 254144510054 T (R) (H=4800) CyRinder (R)(H=4800) 1 H=4800
N 254144510055 | iyt (R) (H=5000) CyRinder (R)(H=5000) 1 H=5000
i ;%\33 254144510056 AT (R) (H=5500) CyRinder (R)(H=5500) 1 H=5500
TN D 254144510057 |yt (R) (H=6000) CyRinder (R)(H=6000) 1 H=6000
3 C 254198510003 FE e (=204 H HRTHETD) Seal kits(three stage full free lifting cyl]l 2
ZO\-ErJ 254144014002 Ho T4 44 LH1223T-93 Lifting chainLH1223T-93 2 H=4000
IS 254144014003 T 4 LH1223T-101 Lifting chainLH1223T-101 2 H=4350
ff\; ﬁg\b : 264144514002 | Fh 461112037103 Lifting chainL H1223T-103 2 H=4500
:::%g 24\% - b 254144014004 LT 4 LH1223T-109 Lifting chainLH1223T-109 2 11=4800
5 ;5\§ T 254144014005 RS LH1223T-113 Lifting chainLH1223T-113 2 H=5000
! z% %-\30 254144514008 AeFHEE S LH1223T-123 Lifting chainLH1223T-123 2 H=5500
: A3 28\é @ = 254144514009 T} 46 LH1223T-131 Lifting chainLH1223T-131 2 H=6000
1 | 1 254144520093 kit Inner hoop 2
i 2 254144520092 S Outer hoop 2
3 910400500007 3 R PE GBY3-10 Washer GB93-10 4
4 910400100007 734 BIGBI7. 1-10-200HV Washer GB97.1-10-200HV 4
5 910100300037 12 kGB5783-M10x30-8. 8 BoltM10x30 4
6 910400100008 SEIRFEIGRIT. 1-12-200HV Washer GB97.1-12-200HV 2
7 910400500008 3 AR B GBY3- 12 Washer GB93-12 4
8 910100400009 I FEGB5786-M12x1. 25x25-8. 8 Bolt GB5786-M12x1.25x25-8.8 2
9 251044020064 HEZI2FEM16x1. 5290 Chain bolt 2




255098501041 #& i (=% 4 A &) /Lifting cylinder (three stage full free)

FEE/NO 45 /SN A Name ¥E/QTY| &iE/Remark
10 910100300053 242 GB5783-M12x45-8. 8 Bolt GB5783-M12x45-8.8 2
1 910401300020 P 58 7 14 B GB9 4. 1-40 Circlip GB894.1-40 2
12 940200500004 BEESHh K 780708K 1- © 95x D 40x21 Chain wheel bearing 780708K1-095x{ 2
13 254144020068 B 2L LH1223T LH1223T chain 2
14 910600600019 FF CI44GB91-2. 5x25 Split pin 2.5x25 2
15 254111020065 B %2 EEM16x1. 5-85. 5 Chain bolt M16x1.5-85.5 2
A 16 910600600030 FF C1456B91-3. 2x30 Split pin 3.2x30 2
= 17 254144020066 BRITME EEM16x1. 5 Nut M16x1.5 2
! sy 18 910300200008 ¥ REGB6171M16x1. 5-10 Nut M16x1.5 2
| 1 g\ 19 A 5 ZEAT Piston rod 1
ﬂ ﬂ T £ 20 A #4235 5x44x1.1 Adjusting bushing 35.5x44xL 1 1
I f q‘a:m kﬂ 21 A ARl Circlip 1
d‘g\” | N 22 A IESS Copper bushing 1
¥ 18 9\ \1 23 A e Piston 1
! 2 " 24 A AL 5 P Seal ring 45x35x6 1
T O\EJ 25 A X124 14 1] Circlip
i | gé ‘ ( 26 A ZEM IR Buffer ring 1
i .__-\2 34\$ L4 27 A [ 282 ] Dust ring 1
A ] ‘__N 2\4‘; ;ZEM 28 A S Guide bushing 1
B 2&? 4;\29 29 A b FH 2 3 Seal ring 1
ﬁ\i’t — I ;7\.‘,, ;\30 30 A 07 25 4 O seal ring 1
7\1]1‘ r B\é @ i 31 A SAES Guide bushing 1
s\ﬂ E 8 32 A 0% 2 4 O seal ring 1
33 A BN TS i & 3530 Bearing 3530 1
34 A T Cylinder 1




255098501042 1AL AER (=B L AHIT1E) /SINGLE ADDITIONAL TUBE (three stage full free)

izl

vadl- 8

=, IR |

h—d

16

-ar

5 /N0 Hif5/SN B Name $&®/QTY| &VE/Remark
1 254144520041 RS MUK (B) 12-1.2900-25C-60° |Hydraulic hose assembly 12-L2900-29 1 H=4000
1 254144520042 R S (B 12-1L3150-2SC—60° Hydraulic hose assembly 12-L.3150-29 1 H=4350
1 254144520043 U R Sk () 12-1.3250-25C-60° _ [Hydraulic hose assembly 12-1.3250-29 | H=4500
! 254144520044 TR S (B) 12-1.3450-25C-60° Hydraulic hose assembly 12-1L3450-24 1 H=4800
1 254144520045 RS MR (B) 12-13650-25C-60° |Hydraulic hose assembly 12-L3650-29 1 H=5000
1 254144520046 R s (B 12-1.3950-2SC—60° Hydraulic hose assembly 12-L.3950-29 1 H=5500
1 254144520047 RS MR (B) 12-14350-25C-60° |Hydraulic hose assembly 12-L4350-29 1 H=6000
2 255044520132 e Tubing clamps 4
3 910400500005 P B GRI3—6 Spring washer gb93-6 4
1 910200200035 YZETGB70. 1-M6x16-8. 8 Screw GB70.1 M6x16-8.8 4
5 900200301004 B4 13x1. 5/PE PE Supple pipe13x1.5 3
6 255044020118 )k (=i8) Connector (tee) 1
7 A OJEFEl-1419x2. 65 O - inner 19x2.65 3
8 252144519001 P BT AR R Medium cylinder transition steel pipe V 1
9 255043520022 Bk (BUES) 12-M27x2-M22x1. 5 [Connector (lock bend) 12-M27x2-M22] 1
10 254144020039 WU B EUA (B 12-1.345-25C-60° Hydraulic pipe assembly (straight) 12- 1
11 254144020038 B3l (=) Connector (tee) 1
12 252144529002 WUEE S A (H) 12-1.530-2SC-60° Hydraulic pipe assembly (straight) 12- 1
13 252144529003 VB Bk () 15-1.800-25C—60° Hydraulic pipe assembly 15-L800-2S 1
14 950700300001 [ 32 [&] XSF-F161.-40 The speed limit valve XSF-F16L-40 1
15 252144519002 =S Tee welded 1
16 255044020042 ER clamp 4
17 921600400001 .4 4x250 4 x250 tie 6
18 255044020043 E413 Clamp 13 6
19 255030520021 VEHE D 110x27 (FAfl) Pulley ® x27 110 (single slot) 1
20 255044520081 Gl E) ©20x D 13x28 Bushings (shoulder) ® ® 13 x 20 x28 1
21 910400200005 KA PEIGR96. 1-12-200HV big washer GB96.1-12-200HV 1
22 910400500008 S B GB93-12 Spring washer gb93-12 1
23 910100300054 242 GB5783-M12x50-8. 8 Bolt GB5783 M12x50-8.8 1




255098501043 A B R EHREE (=842 BW) /Side shifter and pipeline installation(three stage full free)

FEE/NO A8 /SN L Name ¥ &/QTY| #&¥E/Remark

1 910100100054 124 GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2

2 910400500008 P A PEIGR93-12 Washe GB93-12 2

3 910400200005 KA PEIGB96. 1-12-200HV Washe GB96.1-12-200HV 2

4 254130520016 B D20x P 13x43 Bushing ®20xd13x43 1

5 255030520020 WS @ 120x42 (LR Pulley ®120x42 1

6 255028520019 R s (B 10-1L2570-1SC—60° Hydraulic hose assembly 10-L2570-19 1 1=4000

6 254130520001 YU S (B) 10-1.2810-1SC-60° __[Hydraulic hose assembly 10-L.2810-1 2 H=4350
' 6 252130520701 R s (B 10-1L2915-1SC—60° Hydraulic hose assembly 10-L2915-1¢ 2 H=4500

6 254130520002 VUL S (B) 10-L3110-1SC-60° Hydraulic hose assembly 10-L3110-1 2 H=4800

6 256528520901 R s (B 10-1L3310-1SC—60° Hydraulic hose assembly 10-L3310-1¢ 2 H=5000

6 255028520059 YU S (B) 10-13600-1SC-60° _ [Hydraulic hose assembly 10-L3600-1 2 H=5500

6 252130520702 R A (B 10-L4015-1SC—60° Hydraulic hose assembly 10-L4015-1¢ 2 H=6000

7 254130510001 AN P A Side moving steel pipe welding 1

8 910400100006 “F- 5B GB97. 1-8-200HV Washe GB97.1-8-200HV 7

9 910400500006 W52 30 BB GB93-8 Washe GB93-8 7

10 910100300020 42 GCB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 5

11 252130510001 R AR MR 1 Hydraulic steel pipe assembly1 1

12 252130510002 R AN 2 R 2 Hydraulic steel pipe assembly2 1

13 252130520001 TR pipe clamp 3

14 252130520003 WUEE S A (E) 10-1.930-1SC-60° Hydraulic hose assembly 10-L930-1S 2

15 255029020024 Pk (BiE ) 8-2xM16x1. 5-60° Joint (locking bend))8-2xM16x1.5-60° 2

16 910200200059 JE£TGB70. 1-M8x30-8. 8 screw GB70.1-M8x30-8.8 2

17 263028520004 VUL B (B 10-L1690-1SC-60° Hydraulic hose assembly 10-L1690-1 4 H=4000

17 252128521001 R s A (B 10-L1810-1SC—60° Hydraulic hose assembly 10-L1810-1¢ 4 H=4350

17 254130520005 YU U (B) 10-L1890-1SC-60° _ [Hydraulic hose assembly 10-L1890-1 4 H=4500

17 255031020705 R s A (B 10-L1980-1SC—60° Hydraulic hose assembly 10-L1980-1¢ 4 H=4800

17 255030520711 VUL B (B 10-1.2090-1SC-60° Hydraulic hose assembly 10-L2090-1 4 H=5000

17 253528520009 R A (B 10-1L2250-1SC—60° Hydraulic hose assembly 10-L2250-1¢ 4 H=5500

17 263030520017 VUL B (B 10-1.2390-1SC-60° Hydraulic hose assembly 10-L2390-1 4 H=6000

18 910100100054 2 GB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2

19 910400500008 Washe GB93-12 2

SR GRO3— 12




255098501043 A B R EHREE (=842 BW) /Side shifter and pipeline installation(three stage full free)

FE5/NO 4iH5/SN KR Name ¥ &/QTY| #&¥E/Remark
20 910400200005 KA PEIGR96. 1-12-200HV WasherGB96.1-12-200HV 4
21 255030520022 1S D 22x D 13x56 Bushing ®22xd13x56 1
22 255030520021 IH D 110x27 (i) Pulley ®110x27 2
23 254130520014 JEES YT The pulley block rod 1
24 254144510020 N chain pulley seat 1
' 25 254142520001 5 2 (90° ) 10-1.300-1SC-60° —(Hydraulic hose assembly (90°)10-L30{ 2
26 910800100001 0T FE-149. 5x1. 8 O-ring-9.5x1.8 2
27 255042510004 M 22 24 Rk (LH) Side shiifter assembly(LH) 1 %% /optional
27 255042510001 I 22 54 3% (LD) Side shiifter assembly(LD) 1 1% /optional
21 255042510002 F B Bk (R R4 Side shiifter assembly(CASCADE) 1 %% /optional




255098501044 M MtA g% (=K 2L B H) /(three stage full free)

16

LT

14

2SI GBO6. 1-12-200HV

B /NO %5 /SN B Name ¥ &/QTY| #&¥E/Remark

1 254131010002 YRS R Ly Pulley support welded 1

2 255031020004 A  20x70 Axis $20x70 1

3 910400100006 SEHEIGBY7. 1-8-200HY WasherGB97.1-8-200HV 2

4 910400500006 2434 B GB93-8 Washe GB93-8 2

5 910100300020 IEH2GB5783-M8x16-8. 8 Bolt GB5783-M8x16-8.8 2

6 255031020007 WS ©90x22 (LA Pulley ©90x22 2

7 910200200062 124TGB70. 1-M8x45-8. 8 Screw GB70.1-M8x45-8.8 3

8 255028520035 TR () mounting plate 3

9 255028520034 iy 8 ] 5 Pipe press fixedly piank 6

10 281231020101 S Holder 1

11 281231020102 W 2 R Hose mounting plate 1
281228011001 R E A (B 10-L3700-1SC—60° Hydraulic pipe welding10-L3700-1SC{ 2 1=4000
256529020902 U R Bk (B) 10-1.3980-1SC-60°_ [Hydraulic pipe welding10-L3980-1SC{ 2 H=4350
256530520704 R s (B 10-L4070-1SC—60° Hydraulic pipe welding10-L4070-1SC{ 2 H=4500

12 255028520048 U 8 Bk (B) 10-1.4300-1SC-60°__ [Hydraulic pipe welding10-L4300-1SC{ 2 H=4800
255028520048 R s A (B 10-L4500-1SC—60° Hydraulic pipe welding10-L4500-1SC{ 2 H=5000
255028520048 U R Bk (B) 10-1.4700-1SC-60°___ [Hydraulic pipe welding10-L4700-1SC{ 2 H=5500
281227511006 R s (B 10-L5200-1SC—60° Hydraulic pipe welding10-L5200-1SC{ 2 H=6000

13 252131020001 J2 5 [ sz AR (VY IBE) Rubber hose fixing plate 1

14 254131010001 AN (DUIRE IR 12 Hydraulic pipe welding 1
263028520004 UE R Bk (B) 10-11690-1SC-60° __ [Hydraulic hose assembly 10-L1690-14 4 H=4000
252128521001 R S (B 10-L1810-1SC—60° Hydraulic hose assembly 10-L1810-1¢ 4 H=4350
254130520005 JUE R k (B) 10-11890-1SC-60° _ [Hydraulic hose assembly 10-L1890-14 4 H=4500

15 255031020705 R s A (B 10-L1980-1SC—60° Hydraulic hose assembly 10-L1980-1¢ 4 1=4800
255030520711 U R B k (B) 10-1.2090-1SC-60°_ [Hydraulic hose assembly 10-L.2090-14 4 H=5000
253528520009 R SR (B 10-1L2250-1SC—60° Hydraulic hose assembly 10-L2250-1¢ 4 H=5500
263030520017 RS MR (B) 10-1.2390-1SC-60°__ |Hydraulic hose assembly 10-L2390-19 4 H=6000

16 255029020024 3k (BiUE25) 8-2xM16x1. 5-60° Joint (locking bend)8-2xM16x1.5-60° 2

17 910200200059 124TGB70. 1-M8x30-8. 8 Screw GB70.1-M8x30-8.8 2

18 910100100054 IZHEGB5782-M12x80-8. 8 Bolt GB5782-M12x80-8.8 2

19 910400200005 WasherGB96.1-12-200HV 4




255098501044 M MtA g% (=K 2L B H) /(three stage full free)

RE/NO 45 /SN 2 Name ¥E/QTY| &iE/Remark
20 255030520022 2 P 22x P 13x56 Bushing®22x®d13x56 1
21 255030520021 TS © 110x27 (FA) Pulley ®©110x27 2
22 910300100008 2 EFGB6170-M12-10 Nut GB6170-M12-10 1




255098501045 % & % 4. /ELECTRONIC

JF5/N0 Hi%/SN Name AR $E/QTY|  #%¥E/Remark

1 920200200002 |Key switch T 1

2 920500100001 Horn 125-DC24V w2\ 125-DC24V 1

3 272333510002 The converter is DC48V to 24V 4 # 33 DCP48W300-24V 1

4 921700100012 Accelerator M0126D1 (ORG) #9382 EMO126D1(ORG) 1

5 921700100015 Accelerator JCTH2-5L Heig 3% JCTH2-5L 1
921700100005 Accelerator FZ3-532-133 Hoik %FZ3-532-133 1 Curtis

6 920200300004 Micro switch RZ-15GQ22-B3 B I #£RZ-15GQ22-B3 3
252133010001 Body wire harness (Inmotion—-4P20Q{ % % £ & (Inmotion-4P20Q-1) 1 Inmot ion}:3Zif
252133010009 Body wire harness (Inmotion-4P20Q{ % % £ & (Inmotion-4P20Q-2) 1 Inmotion 4 4Ziit

7 252133010015 Body wire harness (Curtis—4P20Q-1)% % % & (Curtis-4P20Q-1) 1 Curtis 38
252133010016 Body wire harness (Curtis—4P20Q-2)| % ¥ % % (Curtis-4P20Q-2) 1 Curtis g5
252133010103 |Body wire harness (ACM-4P20Q) % % % R (ACM % %.-4P20Q) 1 ACMA 5L
252133010028 Body wire harness (Curtis—F-4P20Q) % % % & (Curtis-F % 3]-4P20Q) 1 Curtis-FAR4
252133010027 Electronic control components (Curt % 4% 484+ (Curtis-F £ 71-4P20Q) 1 Curtis-F#&7%]
252133010102 Electronic control components (ACM{ % 4% 284 (ACM # %-4P20Q) 1 ACNAZE i

g 252133010002 Electronic control components (Inmd % 4% %8 4 (Inmotion-4P20Q-1) 1 Inmotion¥3Z i
252133010008 Electronic control components (Inmd % 4% 484+ (Inmotion-4P20Q-2) 1 Inmot ion4x 3T
252133010013 Electronic control components (Cur{ % 4% 41 #+(Curtis-4P20Q-1) 1 Curtis P38
252133010014 Electronic _control components (Cur{ % 4% 41+ (Curtis-4P20Q-2) 1 Curtis@A8i

9 252133010005 Cable—-U-35-8-8-2400 # 45 -U-35-8-8-2400 1

10 252133010006 Cable-U-35-8-8-2400 2 41 -U-35-8-8-2400 1

11 252133010007 Cable-U-35-8-8-2400 #.41-U-35-8-8-2400 1

12 921100100045 Instrument IDD-E-35CD17B L% IDD-E-35CD17B 1

13 920200100020 Emergency stop switch LAY39-01MJ-H 212 %(LAY39-01MJ-RC 1

14 920200800020 Warped plate switch yb-nuoli-003 |[*#&FF XYB-nuoli-003 1

5 922000100050 Caution Light FLDJ-JSD-001 JTFLDJ-JSD-001 1
922000100051 Caution Light FLDJ-JSD-002 *TFLDJ-JSD-002 1

16 922000100053 Grouped Lamps FLDJ-SSWD-003 JTFLDJ-SSWD-003 2

17 922000100059 Wldth Lamp FLDJ-JSD-002 *TFLDJ-JSD-002 2

18 922000100048 Head Lamp FLDD-4Z-002 *TFLDD-4Z-002 3

19 920200800013 Combination switch JK361B-1003  |#1&-FF X JK361B-1003 1




255098501045 % & % 4. /ELECTRONIC

B /NO 45 /SN Name AR ¥ &/QTY| #&¥E/Remark
922000100049 Blue Lamp FLDJ-B2Z-001 *TFLDJ-B2Z-001 2 J=RIN
922000100054 Blue Lamp FLDJ-HGD-YZ JTFLDJ-HGD-YZ T

20 922000100057 Blue Lamp FLDD-LGD-YZ JTFLDD-LGD-YZ —F
922000100061 Blue Lamp FLDJ-HGD-UX JTFLDJ-HGD-UX O}
922000100062 Blue Lamp FLDJ-LGD-UX JTFLDJ-LGD-UX U




255098501046 w. 4= 484+ /ELECTRONIC COMPONENTS—Inmotion % %

FEE/NO 45H5/SN Name AR ¥E/QTY| &iE/Remark
L 920100400008 Fuse box BX2081X % 22 £ BX2081X 1
2 920800100002 Relay DC24V-HFV4 4k 1, £DC24V-HFV4 1
3 922000100005 Lamp SG252-24V *1SG252-24V 1
4 920500100002 Horn buzzer DJB-24B o\ &8 2 DJB-24B 1
5 920700100005 Contactor DC48C-SW200-262 42 fik £ DC48C-SW200-262 1
6 252198033001 Controller ACS48S-350C-35P (4P20Q-14% #! % ACS48S-350C-35P(4P20Q-1-T] 1 AR i B A 5|
7 920100100013 Fuse 350A (plastic) PR 22 350A (2 41) 1
8 920100100010 Fuse 250A (ceramic) R i& £ 250A(15 £) 1
9 252198033002 Controller HP500(4P20Q-1-P) 124 £HP500(4P20Q-1-P) 1 AT L E R
10 252198033003 Controller ACS48S-350C-35P (4P20Q-44% #! % ACS48S-350C-35P(4P20Q-2-T] 1 E ST ]|
11 252198033004 Controller ACS485-350C-23P (4P20Q-44% %1 #ACS48S-350C-23P(4P20Q-2-H 1 oW




255098501047 #4248 4+/ELECTRONIC COMPONENTS—Curtis % 4

FEE/NO 45 /SN Name AR ¥E/QTY| &iE/Remark
! 920500100002 Horn buzzer DJB-24B o\ 38 2 DJB-24B 1
2 251233020001 Integrated electrical box E e RE 1
3 252198033008 Controller 1232SE-5321 (4P20Q-2-P) |44 % 1232SE-5321(4P20Q-2-P) 1 SRS B
4 920100100014 Fuse 500A (ceramic) P 2500A(4 %) 1
5 920700100005 Contactor DC48C-SW200-262 3 fik £ DC48C-SW200-262 1
6 252198033007 Controller 1232SE-5321 (4P20Q-2-T) |#=#] 2 1232SE-5321(4P20Q-2-T) 1 AR E 2T
7 252198033006 Controller 1253-4804 (4P20Q-1-P) |#£#] % 1253-4804(4P20Q-1-P) 1 AT AL E R
8 252198033005 Controller 1232SE-5321 (4P20Q-1-T) |#=#] 2% 1232SE-5321(4P20Q-1-T) 1 AT B A5




255098501048 w448 44 /ELECTRONIC COMPONENTS—Curtis—F % %

FEE/NO 45 /SN Name AR ¥E/QTY| &iE/Remark
1 920500100002 Horn buzzer DJB-24B o\ b £ DJIB-24B 1
) 921400100156 Controller AC-F4-A-48-375-001 32 %) % AC-F4-A-48-375-001 1 #£5] (Curtis—F)
921400100156 Controller AC-F4-A-48-375-001 424 2 AC-F4-A-48-375-001 1 & (Curtis—F)
3 920700100005 Contactor DC48C-SW200-262 1 i £ DC48C-SW200-262 1
4 251233020001 Integrated electrical box ERBEE 1
5 920100100014 Fuse 500A (ceramic) R i& £ 500A(15 £) 1




255098501049 w448 4+/ELECTRONIGC COMPONENTS—ACM % %

FEE/NO 45 /SN Name AR ¥E/QTY| &iE/Remark
1 921400100145 Controller ACM48C350 42 4] Z2ACM48C350 1 5] (ACM)
2 920700100005 Contactor DC48C-SW200-262 1 i £ DC48C-SW200-262 1
3 920500100002 Horn buzzer DJB-24B il o\ v 2 DJB-24B 1
4 921400100154 Controller ACM48C250 $2 %] 2 ACM48C250 1 7% (ACM)




255098501050 & % iu/BATTERY

FEE/NO 45 /SN Name AR ¥E/QTY| &iE/Remark
252137010001 Traction battery 48v-4Pzs460H (weld & 5| ¥ #48V-4PzS460H(}¥) 1
252137010002 Traction battery 48v—4Pzs460H (bol{ % 5| % ¢.48V-4PzS460H(3%) 1

| 252137010005 Traction battery 48v-4Pzs400 (weld) % 3] ¥ #48V-4PzS400(}%) 1
252137010006 Traction battery 48v—4Pzs400(bolt)| % 5| % #.48V-4PzS400(3%) 1
252137010009 Traction battery 48v-4Pzs360 (weld) % 3] ¥ #48V-4PzS360(}%) 1
252137010010 Traction battery 48v—4Pzs360 (bolt)| % 5| % #.48V-4PzS360(3%) 1
252198537001 Battery cell 48v-4Pzs460H (weld) ¥, b F 1k 48V-4PzS460HAN 1
252198537003 Battery cell 48v—4Pzs460H (weld) W, L ¥ 4K48V-4PzS460HAN 1

9 252198537005 Battery cell 48v-4Pzs400 (weld) W, 3 1k 48V-4PzS400Ah 1
252198537007 Battery cell 48v—4Pzs400 (weld) W, 4L ¥ 1K48V-4PzS400Ah 1
252198537009 Battery cell 48v-4Pzs360 (weld) %, 3 1k 48V-4PzS360Ah 1
252198537011 Battery cell 48v—4Pzs360 (weld) W, 4L ¥ 1K48V-4PzS360Ah 1
252137012107 Lithium battery LFP48A-400R-H-GF1 [4Z % j&.LFP48A-400R-H-GF1 1 400Ah [ n#k ]
252137012108 Lithium battery LFP48A-300R-H-GF1 |42 % #LFP48A-300R-H-GF1 1 300Ah L7 m#k ]
252137012109 Lithium battery LFP48B-200R-H-GF1 [4Z % j&.LFP48B-200R-H-GF1 1 200Ah [ fm#s]
252137012116 Lithium battery LFP48A-400R-GF1 |42 % ibLFP48A-400R-GF1 1 400Ah [54]
252137012111 Lithium battery LFP48A-300R-GF1 |42 # j&.LFP48A-300R-GF1 1 300Ah [54F]
252137012112 Lithium battery LFP48B-200R-GF1 |4 ibLFP48B-200R-GF1 1 200Ah [54F]
252137012117 Lithium battery LFP48A-554R-GF1 |42 ¥ j&.LFP48A-554R-GF1 1 554Ah [54F]
252137012114 Lithium battery LFP48A-315R-GF1 |42 % ibLFP48A-315R-GF1 1 315Ah [34F]

3 252137012115 Lithium battery LFP48B-210R-GF1 |42 ® j&.LFP48B-210R-GF1 1 210Ah [34F]
252137013101 |Lithium battery LFP48B-200R-H-GF2 |42 % % LFP48B-200R-H-GF2 1| 200Ah D Ebx
252137013102 |Lithium battery LFP48A-300R-H-GF2 |42 % LFP48A-300R-H-GF2 1| 300Ah Dl b
252137013103 [Lithium battery LFP48B-400R-H-GF2 |42 % j£L FP48B-400R-H-GF2 1 | 400Ah D Elbx
252137013104 |Lithium battery LFP48A-554R-H-GF2 |42 % L FP48A-554R-H-GF2 1| 554Ah D bx
252137013105 Lithium battery LFP48B-200R-GF2 |42 % 6LFP48B-200R-GF2 1 200Ah [ Frpi ]
252137013106 Lithium battery LFP48A-300R-GF2 |42 ¥ .LFP48A-300R-GF2 1 300Ah [EFRAR]
252137013107 Lithium battery LFP48B-400R-GF2 |42 % &LFP48B-400R-GF2 1 400Ah [ Frpi 1
252137013108 Lithium battery LFP48A-554R-GF2 |42 ¥ .LFP48A-554R-GF2 1 554Ah [EFRAR]

A 921000200273 Lead acid Charger DF48V55A (JE P =4 258 7 % % DF48V55A(E 4 =48380V 1 JiC AR FL T
921000200068 Lead acid Charger SN48V55A (=438 1

4588 7w & SN48VE5A(=48380V-415




255098501050 & % iu/BATTERY

FEE/NO 45 /SN Name AR ¥E/QTY| &iE/Remark
921000200071 Lead acid Charger SN48V55A (415V+Al 4584 7 % % SN48V55A(415V+il X)) 1 Pic B R HL i
921000200565 Lead acid Charger SN48V55A (220V-+AN 4584 7 % 3 SN48V55A(220V+ £ X)) 1
921000200072 Lead acid Charger SN48V55A (480V+AN 2584 & % 3 SN48V55A(480V+ £ X) 1
921000200067 Lead acid Charger SN48V55A ([H P —A %582 £ % 2 SN48V55A(E A = 4a380V 1
252102036501 Li Charger ADY48V150A (three phase |22 % % % ZADY48V150A(E 1 =4838 1 fit 300Ah/400Ah
252102036502 Li Charger ADY48V150A( 3phase 38042 % £ % % ADY48V150A(=48380V-4 1 E300Ah/400Ah
252102036504 Li Charger ADY48V150A(240V+Americqd4Z % & % B ADY48V150A(240V+£ K) 1 fic300Ah/400Ah
252102036505 Li Charger ADY48V150A (480V+Americd 42 ¥ £ % 5 ADY48V150A(480V+ £ X)) 1 Fii300Ah/400Ah
252102036506 Li Charger ADY48V200A (three phase |#2 % % % % ADY48V200A(E 1 =-4838 1 fit400Ah/554Ah
252102036507 Li Charger ADY48V200A ( 3phase 38042 & % % ADY48V200A(=42380V-4 1 Et400Ah/554Ah

4 252102036509 Li Charger ADY48V200A(240V+Americqd 42 % % % 3 ADY48V200A(240V+£ K) 1 fic400Ah/554Ah
252102036510 Li Charger ADY48V200A (480V+Americd 42 ¥ & % 5 ADY48V200A(480V+ £ X)) 1 fit400Ah/554Ah
252102036511 Li Charger ADY48V100A(three phase |#2% % % 3 ADY48V100A(E 1 =4838 1 fit200Ah/300Ah
252102036512 Li Charger ADY48V100A( 3phase 380J42% £ % 3 ADY48V100A(=48380V-4 1 Fit200Ah/300Ah
252102036514 Li Charger ADY48V100A(240V+Americqd4Z % & ¥ ZADY48V100A(240V+£ K) 1 fic200Ah/300Ah
252102036515 Li Charger ADY48V100A (480V+Americd4Zw® % & £ADY48V100A480V+£X) 1 Ac200Ah/300Ah
252102036519 Li Charger SUPEREC48V70A (three phd4Z® % ¥ % SUPEREC48V70A(E A= 1 fit200Ah
252102036520 Li Charger SUPEREC48V100A (three pH42# & % % SUPEREC48V100A(E A 3 1 fit200Ah/300Ah
252102036526 Li Charger YiJiaTong48V200A (three |42 % % % £ YiJiaTong48V200A(E A = 1 fic400Ah/554Ah
252102036527 Li Charger ADY48V25A (three phase 442 7 ¥ 3% ADY48V25A(H A =48380 1
252102036528 Li Charger ADY48V25A (110V+Americar4Z® & % ZADY48V25A(110V+£ X) 1

5 920400100021 Connectors REMA95043-39 14614+ REMA95043-39 1

6 920400100022 Connectors REMA95016-32 146 4+REMA95016-32 1

7 910200200046 Screw GB70.1 M6x60-8. 8 #%47GB70.1-M6x60-8.8 1

8 910400100005 Washer GB97. 1-6-200HV 74 [ GB97.1-6-200HV 1

9 910400500005 Spring washer GB93-6 7% % # 8 GB93-6 1




